N 28311-GO1

GASOLINE POWERED UTILITY VEHICLE

B

STARTING MODEL YEAR: 2004

REVISED: 2/26/04 .




'SERVICE PARTS MANUAL

 GASOLINE POWERED
UTILITY VEHICLES

- MPT® 800
INDUSTRIAL 800
COMMANDER™ 280 |
HAULER™ 800

E-Z-GO Division of TEXTRON, Inc. reserves the right to make dBS|gn changss without obligation to make these changes on uniis prewously sold and ihe infor- -

-mation contained in-this manual is subject to change without notice.-

- E-Z-GO Division of TEXTRON, Inc. is not liable for errorsin this manual or for incidental or consequential damages that resu]t from the use of the material in this -

manual.

_CUST.OMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX 1-800-448-8124

- OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609

-Z-GO DIV!SION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA GEORGIA USA 30903-0388, 3

Service Pafts Manual S Lo , " Pagei




e R e T T 3 TR Tl 3 T T o e ey e T T FPR e T T T e N : SEEITE
SmEuiRsesboRRen e B e B B S B e B e e s e

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorlzed Branch or the Warranty Department with vehicle serial number and
manufacturer code

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replaceme'nt' components must be per original

veh|cle SPECIfIca'IIOHS in-order to maintain the United States of America Federal and State
' emission certlflcatlon apphcable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self dlscharge varies depending on the
ambient temperature and the age and condition of the batteries.

“A fully charged battery will not freeze in winter temperatures unless the temperature falls
~ below -75° F (-60°.C).

Page ii - Service Parts Manual



% TABLE OF CONTENTS |
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . ... vt nee e e e e v
ILLUSTRATED PARTS BREAKDOWN. . . ... ...\ttt ettt e e vii
ACCELERATOR - ALL GABLES . . . -« o vt e et e e e A-1
AIRFILTER ... et S S B-1
BODY....ovvveeannn... JE c-1
BRAKES - .« v et e it et et e e e D-1
BRAKES - FRONT DISC . .« -« e e oo oo e e e e e e e e E-1
CAB ... .t'ieiiieaieanens PR F-1
CARBURETOR AND CHOKE . ... ... e e U U SO G
CLUTCH ... o\eov.... O P H-1
'DIRECTION SELECTOR.......... PR e e Lk
ELECTRICAL SYSTEM. ...ttt i ie i iicaene e P FEPU J-1
ENGINE ANDMUFFLER. . ..+ oo ee e e e e e K-1
ENGINE MOUNTING. . .-+t oeeeeieieenaaannean ST i L1
FRONT SUSPENSION/STEERING ... ........... e, SO LM
FUEL SYSTEM ...... s PR R e ... NA
REARAXLE............. PR B i O

"REAR SUSPENSION ... .5 .. e\ oueaeneennnn.. B SRR P
SEATING ....cuvveeens, e e e Q-1
STARTER/ GENERATOR -......... R IO e R LR
TRUGCK BED, MANUAL LIFT. . ...l TSRS S-1
“TRUCK BED, ELECTRICLIFT « .\ o\ oevee B ..... SR T-1

“TRUCK BED, REFRESHER COOLER . ...« .\'veeesieenenn.. TR U-1
WEATHER PROTECTION ..\ vevveeieeenns . e e T SO vt

 WHEELS AND TIRES . ... ... ... e SRR ST SUT W-1

SPECIALTY PRODUCTS - .- -« o oo oo e, .. APPENDIX A-1
OPTIONS/AGCESSORIES ... ... IO ST e, . APPENDIXB-1

Service Parts Manual .~ . " Pageiii



TABLE OF CONTE NTS

S e R e e R e B R

Notes:

Pageiv o - Service Parts Manual



HDW TO USE THE SER\IICE PAF!TS MANUAL

2
e
2L

%m%%mﬁmm T

e

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN |
* Contains illustrations and parts lists for all systems of the vehicle -

APPENDIX
* Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

* Contains a listing of parts (exolud:ng hardware)} grouped by part number and description and indicates on Wthh
page(s) they can be found- :

 USE OF THE MANUAL :

To use this manual, consult the TABLE OF CONTENTS (page i) or the INDEX OF MAJOR COMPONENTS (Iocated at
© rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of

components may. be found that are not directly reflected by each illustration. Consult the illustration that best suits your

situation. Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied o Serwce Parts when orderlng any replacement components.

Service Parts Manual . S o . Pagev




HOW TO USE THE SER\IICE PARTS MANUAL

e T e A R e e R R e e L S e e S T ]

Left hand iliustration page ' ' / .
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
seiect the most appropriate component description.

* Turn to the page number indicated and locate the part descnpt;on in the parts list. Read the full accompanysng
description for specn‘lc information regarding the part that was not shown in the index.

* From the parts !lst obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the- page( ) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanymg descrlp—
tion for specific. information regarding the part.

* From the parts list, obtain the item number assigned to it and conflrm that the part selected is correct by verﬁymg
it with the plctorial representation on the 11Iustrated page.

Should an asterisk (*) appear in the part number cclumn on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase

NOTE: Descriptions are indented under the assembly that they are used on. That assernbiy is, in turn listed under the _'

assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facn[rtate the maintenance and repalr of the vehlcle a Technlclan s Repa|r and Service Manua! lS
available from the Service Parts Department :

Pagevi - | | Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

£ Sty e T L T e e e e
e e e R e e e e e e e s e L e e

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual - ' . Page vii



B e R e R s e R AR S e s

T e B e R e e R

1 - Includes ltems 3 - 45

. RefAcc 5-1

Page A-1 I ' Service Parts Manual -

o
/ A



ACCELERATOR ALL CABLES

e

' RefAec 212

Service Parts Manual - PageA2



| ACCELERATOR - ALL CABLES

e — TR D e R e TR ST T S R e
T R T R SR S e S e B e e B e B e B R R e

B

R S G
mmmmmm SRR

To
Carburstor

Timing
Beit Cover

6@% | on Engine

Existing
Bolt

. Accelerator
Cable

RefAce 5-3

Pagé A3 o : ' Service Parts Manual

PN



SRR e in iR s IR

ACCELERATOR - ALL CABLES

T e e el RRR TR TR S e e e R e R B e et

When ordering parts, please specify the model and’ serial number of the product
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4°5 DESCRIPTION | aty.
1 72717-G06 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) ..cccccosvrmrsere I 1
2 .

3 95799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)...ccovcccee. g

4 27844-GO1_ ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6).......0vuvneen 1
5 15766-G1 OVAL RIVET, 316" X 38" LG iireeereeereeeesseeesesioesiessresmene S 6
6 £7512-GO1 ACCELERATOR PEDAL PAD ...cccccvccnnenssomnssssisesmssoernss] 1
7 = ACCELERATOR PEDAL w..cooeeeveeoeeeeereeeeseeeeeesbeesonsie s sasesess | 1
8 17838-G1 NYLON BUSHING -..ccooverieer oo S S e eeeeereeeeeene 3
9 74432-G01 PEDAL PIVOT PIN ......... e 1 £ e g s 1
10 | 12064-G6 PUSH NUT, 9/32" ..eoorovoeecierenneee ST IR S 1
1t | 10386-G3 CLEVIS PIN, 516" X 17 LG covve oo oeereeereeeee s ssssssssssssssiniessssessssssssssson 1.
127 | 17255-G1. TEFLON WASHER, 5/16" oo et S 1
13 | 10387-G3 COTTER PIN, 3/32" X 3/4* LG o.roc.. oo, eeeeeeereeeee e e eeeeeeenee 1
14 | | |
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) .o eeeee R
17 | 00532-G4 LOCK NUT, 516 - 24 vove s eeietaere s e s sansrans —— _— 2
18 | 72072:GO1 ACCELERATOR ROD .......... SR e ioeemeeeseeetoepeen, 1
19 | 17677-G2 'SPRING RETAINER ..o e S SRR B
20 | 73046-GO1 COMPRESSION SPRING 1....eviereessieereeereessessnesseseosiiressntenseeseesiossenisons] 1
21 | 17979-G1 ACCELERATOR ROD BUSHING . oo |

22 | 17677-G SPRING HETAINER ....... OE R —— R
. | | _

24 | _

25 | 72716-Go1- MICRO SWITCH CAM ....ecoecseereer e sore e s sl e e 1
26 | 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG, 1revor.. e enteciamsanisin odsrinneie o
27 | 00550-G4 LOCK NUT, 516 - 24..ccvcticrmcreseroe e SRR (S
28 | 25853-G03 |  PEDAL BOX AND COVER.......... TR = SEIEA 1
20 | 01051-Go1 SCREW, #8 = 16X 1/2" LG wovvveveiereesseesseeeeserestnesensnsesnmsoososs vt A o4
30 | 00684-G6 SCREW, #8 - 32 X 3/4" LG ........ e e e 4

- Service Parts Manual

" Page A-4



BEE

T e
s I

| ACCELERATOR - ALL CABLES

T e T
i T e e e

R R A

o e B D L D SR B e B A

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** indicates consult Customer Service Department for additional information.

Page A-5

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32 | 25861-GO1 MICRO SWITCH......ouuvrureuresseeseesseesseesssresssessseessssesssssesseecssssssonesnssssssasssncsens 1
33 | 01050-GO1 SCREW, #4 - 20 X 5/8" LG vvvvurrerrernmrssreossosssieesessseesseseestessssesesessessssssssssesssees 2
34 | 72201-Go4 WIRE HARNESS (PEDAL BOX) . -ierssieesseessessesmeesesesieeresesemeeesseeeess 1
35 | 17313-G1 FLEX LOOM (BULK)....coreo e oeee oo enesssseeneseessseeesessseeses st eesesssseeeeers AR
36 | 17618-G1 WIRE TIE corrsirstrsmnror eeerbesees e senmeneesees e e e oo 2
37 . |
38 | 72713-Got ACCELERATOR CABLE :...oovvvieresieesseessssssresssseresssssssssssssssesssssssssssssss 1
a0 | | |
a0 | 72708-GO1 ACCELERATOR CABLE BUSHING ... oo oo eeomensia o beesseenniisinen 1
41 | 72707-Go1 COMPRESSION SPRING i-.ioeereeeesieieeessesanneiossssesesseeseseesioesseestessseeeseesseessis 1
42 | 25727-Go2 CUP WASHER -..o.oooo oo seeesssmenoeseeeeioesioesssesseeess seesesereseaessreeesteessressanioie 1
43 00734-G5 LOCK NUT, #10 = B2 rceecceiereeeeccecieresdrassssssesessssiss s sesssesssssssenessssssans 1
w | S
45 | 70116-GO2 ACCELERATOR PEDAL BRACKET..... e Y
46 | 00715-G2 | BOLT, 516 - 18 X 13116 LG siovooorsioiesos oo soeseseses s ssnseesesessseesesseee e 4
47 | 70135-G01 | PEDAL PIVOT COVER.........cicesicciieneneens R i
48 | o -
49 | 72701-G02 | ACCELERATOR CABLE MOUNTING BRACKET weooororrovorn ST I I
50 26_'830-(301 LOCK NUT, M8 X .25 MM vreeeooeeoeeser e e eeeeres e as e s enee o 2
51| 72703-Go2' | THROTTLE CABLE MOUNTING BRACKET ......cccoomseersiiemrrrns S ]
52 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ..olccorosrssss R 2
s | o
54 o
55 | 72708-G01 | GOVERNOR ARM .......oooooooiiorooereoeees st i ieeeeeesessasiosiees S ] 1
56 26830-G01 | LOCK'NUT,M8X 125 MM .............. T S SR 1
o | | 5
58 | 11845-G3 - | GLAMP .ooooioroomssmssss s s s 1
59 . | 26830-GOT | LOCK NUT, MB X 1.25 MM oo ereesesessonsseseses oo T
60
Service Parts Manual




ACCELERATOR - ALL CABLES

ST s T T e P
e e e e e e e e e

e Ee s b e R R R BT
iR e e T IR R

When ordering parts, please specify the model and serial number of the product.
~* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 | 72055-G01 | ACCELERATOR CABLE BRACKET coioooooooeooeoseeseesesessseseeeeseesseeesseeeemeseessessen K
B2 | A7B1B-GT | WIRE TIE woooorooeeeeeeeossseeesssesseeessesssoesssessesssmestoeseseseeeneeeeeessseeeeesssseeseeseeemeessssssesne 1
63 |
64 | 74457-Go1 | GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66)............. 1
65 | 72705-Go2 'GOVERNOR COVER ..o oeeves e seseeessssemeeenesssseeeneessnnees S 1
66 | 24880-GO1 LABEL (WARNING - GOVERNOR) ....cocovvreen e eeeeneeeereseeeseee e 1
67 | 00915-G1 | BONDED WASHER, 1/4" wooovvooreoessccmreossooeeeeeeeooeeiesssoesions iereeeeeeees i 2
68 | 14601-GT1 | RIVET, 316" X 916" LG corersmserersmsnsssnsesorersns oo — 2
69
70 | 72714-G01 | THROTTLE CABLE..eommeoroeooeeeeeeeeseesesoeseseemeeeeeeeesessssescnens e s et 1
71 | 17618-G1 | WIRETIE v e ST S 1

- Service Parts Manual ' S Page A-6



AIR FILTER

poed - .
| ———

R I

_-'/" =)
e e
e e
e
- e
N _ See BODY
. e Section
e .. .
. "~
—~ TS /
e -,
® : L
I
‘\\\ “-\__\
-
— P
e

Front of Vehicle '

 RefAir23-1

. ‘Page B-1 o o ' Service Parts Manual



AIR FILTER

T CITT
SRR

SR

RefAir 232 -

Pag_e' B2 '

Servicé Parts Manual




AIR FILTER

il e e - — amem e TR
B e e B B B O R R b R R I

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. L
G** Indicates consult Customer Service Department for additional information.
ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION | QTY.
1 72416-G01 | INLET ADAPTER w.coovcvuvvesmmiesceesosssinsssssssissssassssssiassassssssesssessssesressesssaseassrececed 1
2 72415-G0T | GASKET oot reerenes e saenes S — 1
3 71055-G01 | RIVET, 3/16" X 3/8" LG wcomrerreerrnrnerensesrressesassenne et e 4
4 1391-G2 | CLAMP, 2" oo ettt e et e 1
5 72367-G02 | HOSBE, 9" oooeereereerremee s ecsescsss s s sb b st s a s 1
6 11391-G5 HOSE CLAMP, 3/4" .....ccommvrrercunnn. et sssress e 1
8 14601-G11 | RIVET, 316" X 9/16° LG oovevviveceesesvcsssssssssssssssssesssssssssssessssecssssassresssssenss SOV -3
9 | 00915-G1 | WASHER, #14 1D .ooersrrrirtts ST 2
10 | 72710-Got | CARBURETOR/AIRBOX GASKET e feieeensseeeee e e e 2
11 | 74498-Go2 |. CHOKE / THROTTLE BRACKET ............. 1
12 | 74499-G02 | CHOKE THROTTLE COVER..coomsiwmmmmmmsmsssicmsnrrsnriososimoscrionsrsicic] 3
13 | 2372666 | SPACER, 7/16"...cv.. o msbanin e esese st A e O 4 | -
14 | 72178-Go2 | HOUSING....... seresitessssasanasos ........................... SRS E
15 | 00664-G7 LOCK WASHER, 6 MM ......_....ccc.... RS reners e e inr e 2
16 | 13632:G1 | NUT, M6 X 1o ST
17 | 72520-G01 | BAFFLE....crmmemrriermrseesresnenes e R
18 | 72514-G01 | STUD, M6 X 1 X 30 MM LG wrrsocoeieeereeeseeecieneeseeere e S—— reeeeeeeseesiensinand {2
19 S . |
20 | 72147-G01° | RUBBER GROMMET ....oocreeueriuermersmsmmrcersaneenees SO S 2
21 | 23726-G7 | SPACER, 9/16"....ccccou... eeieeesors e o eses e e et SE— 2
22 | 26671:G01 | BOLT AND WASHER, M6 X 1 X80 MM LG wovoorrsen i esesorrseresin] | 2
23 | 26701-G01 | WASHER, 6.5 MM............ e et e 2
24 | |
25 | 72868-G01 | AIRFILTER ELEMENT oo essmsssssoss s ] 1
26 | 72179-G02 | AIRFILTER COVER...olsvroreereemmrireeeremsonasoemamesenmreseeseeees R s 1
27 | 72145:G01 | LATCH..ooososessscsresresssees e e J 3
28 _ . | _ | | :
29 | 72146-G02 | INLET COVER .oooocovoeeioecrorrroorrsssiessnoresienroee e e U
30 | 00614-G5 SCREW, #8 - 18 X 5/8" LGivvvvvcerersernerersesssmereesesinmsessereesssssessessenns et 6 |

Page B-3 | _ " Service Parts Manual _ | |



ST LR e P R

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31
32 | 72151-G01 | POV HOSE...oomoomooeeoeossceeees e oot es oo eeeeeeeee oo eeeeesrrsreneee 1
33 | 74093-GO1. | LABEL (WARNING)..ooosissisoeemssesreeensessressssrsseeseecesssssssesessessscesses R 1
34 | :
35 _
36 | 00559-GE | WASHER, #10..comrsmeimetenesssnssesos e oottt 1
37 | 27827-GOT | CLAMP oot ioeeeeeeresstseessseesssssssessseeseseesss s nssossee s 2

Service Parts Manual o o ' PageB-4



8§ - Includes ltems 9 - 12

Ref Bod 23-1 -

Page C-1 .

Service Parts Manual



e T e e e R SRR B

.60
65
66

Ref Bod 23-2

61
62

 Service Parts Manual



B T S

mmEmn

: e e

ASHTRAY
152 - Includes ltems 153 - 156

Vehicle Rear

HITCHES

Clevis Hitch

Angfe Hitch.- -

"Heavy Duty
Hitch

RefBod 21-3

- PageC3 - Service Parts Manual

TN



i
o
-
e —— e

SEmment s : St R

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering patts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual pari. .

G** Indicates consult Customer Service Department for additional |nformat|on

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION - QTYy.
1 70662-GO1 | UPPER FLOORPAN......oscrrce S R 1
> 14601-G11 | RIVET, 3/16' X 9/16' LG (ALUMINUM)...'. ................... S ] @

3
4 | 70451-G01 | LOWERFLOORPAN............ oeeeeeeeeoess st e e et 1
5 | 14601-G11 | RIVET, 3/16"X 9/16" LG (ALUMINUMY oo oo 7
6 | 70452-G01 | ACCESSGOVER....oommores S L 1
; ! |
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS § = 12) ...reeecommererrieerns 1
o | 71153-Go1 DEFLECTOR (PASSENGER SIDE) w..orvveoosvrerreeee et e 1.
10 | 71154-GO1 DEFLECTOR (DRIVER SIDE)....c...coocoovsseenee S—— SRPRERRRN B
1 | 00614-G5 SCREW, #8 - 18 X 5/8" LG wevvrorrsveoere e S 6
12 | 71158-Go1 INSTRUMENT PANEL INSERT (FOUR CUP)....cc.oovienssernanen I BT
13 | 71179-G08 | LABEL (SAFETY} (TEXT) crrorissreeeosveeeeeeeeoecemeivesmemmesmmmmmemersssenes e, 1
14 | 74409-GO1 LABEL (SAFETY) (PICTOGRAPH) oo reestseieiesses oot remsmmeeessseoeen| 1
15 | 74443-G01 | LABEL (ANTIROLLBAGK) weoorsmroermrmosomoos s o] 1
16 _ | . ) |
17 | 71413-G01 | SPLASH PANEL...ocosimmrsimcrrc e ot et 1
18 | 1es16-G2 RATGHET FASTENER, 1/4* X 3/4' LG..... e e 1
19 | | | |
20 | Z1I5-GOT | VINYL TRIM coooroto oot eeetienene, et 2
21 | 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) ccivceremsosrsnssrstrssrionsiss ] 10
22 | S o |
28 | 71468:G" | COWL.oisiomrsresnrnie O, S
24 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) rromoimorossiesosssssees e S 1

925 | 28907-GO1 NAMEPLATE (JACOBSEN) (OVAL) ... A I}
26 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL).rrvcsroesesmsernns SRR
27 | 71055-G01 | RIVET, 3/16" X1" LG coimeerrvrc P ST S 9
28 | 71085-GO1 | RIVET, 86" X 1' LG eorrmrsrvtmmssstsmsstnrttristesstcsos R
20 | 71338-Go1 FENDEF{FLARE(DRIVER.SIDE)...........,L........................' ..... RO B

30 | 71338-G02 'FENDER FLARE (PASSENGER SIDE) ...... reeenienns e 1

Service Parts Manual R Page C-4



T R PR T T
R R e e e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 _
32 | 27166-G04 | FRONT SHIELD .ooooiiie oot sivas oot 1
33 | 70725-G02 | FRONT SHIELD BRACE............ e SOOI (-3
34 | 01038-G01. | SCREW, 1/4-20X1/2°LG........... e, ........... s
35 | 16469-G1 WASHER, 1/4" .. eveoeeeeeeeneeseeses oo eemsmeeeemoesieeeeeeeeeeeeeene et 2
36 | 01057-G01 | RIVET, KTR, 1/4" X 1" LG weoroocerrmeerreicresmiensscisnnenrnnoes e 2
38 74265-G02 BUMPER ...c.covrrricnee reefemeaeasieemreemeetemesiarorieoees sareastastasstaanssese et eraaeasena enannnas T
39 . o
40 | oos70-G2 WASHER, 5/16" ..oeeeeeeeciansoeneessssceieeseeeseeesivessanis cereeseesaieas AT R 2
41 | 75048-G04 | SPACER, 1"............ ettt ee e e e sne S -3
42 | 75048-GO1 | SPACER, 1/2"....occi. SRS SR -
43 | 00905-G8 LOCK WASHER, 5/16".........iessirnrons ST S
44 | 01035-G02 | BOLT, 51618 X2 1/2' LG elirrrocremscreernnrce SO, 4
e | | | g
46 | 71101-GO1 | COWL SUPPORT BRACKET ...o..ccooorercs A, oo S 1
47| 71102:G02 | SELF TAPPING SCREW, 1/4 = 20 X 1/2° LG covvvovovessioeeeesoeeeesseseeessesssnnssssssnsnnnee 3
48 | 71055-G02 | RIVET, 36" X1 18" LG o ooooooeeieieiesessbioeesiaessssieemsseoeesssneneneee SR
50 | 75459-G01 | GLOVE BOX DOORS (BOTH SIDES)..coovivrrrissreeseeressecmrree et a1
51 | 7s459-Go2 | GLOVE BOX DOOR (DRIVER SIDE) oo oo 1
52 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)...ooovmveosesoreres ereeeeeenereee S 1
53 | B - .
54 | 74801-GOT- | LABEL (MPT™)oocoooooieoeeoeeoeoeoeoeioeoes oo e >
55 | 74803-GO1 | .LABEL (800).errewrssivermmerrmssnessns oaponens e SRRSO -3
o _ _
57 '740_99-301 LABEL, TILT WARNING PICTOGRAPH .....coveevereeeeeniereneeesss s teeseseeemenieeenemses 2
s _ _ . |
59 | 28915-G01 | LABEL (JACOBSEN HAULEF{‘"M)-(DF{NER Y[2]= ST 1
60 | 28915-G02 | LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) :eoooooeroerssosioees e 1
Service Parts Manual

ST,




i
it
B e O e S e A e R

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the mode! and serial number of the product
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional informatien.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION o QTY.
61 74803-GOT | LABEL (800)...m-muereocrrocrcrsscssissrssssssases O e e 2
62 | 289B4-GOT | LABEL (280} e.mromoeeroereeresseoeoseeeeeeeeeeeeeeresesemmessenscesresssis s eesseeesesssseseesesiesessseenne 2
63 |
64 | |
65 | 28952-Go1 | LABEL (CUSHMAN.CQMMANDERTM) (DRIVER SIDE).......osissieneeereessveceonnnnn| 1
66 | 28952-G02 | LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE) oooovveve et 1
~ ) N
68
69 . . SERIAL NUMBER LABEL........)..............-.'.......'._. ..................... SO

_70 15058-G6 | RIVET, BLACK (ALUMINUM) ..o ccceereivleesionnsesereesees et eseesonne 4
71 | 71502-G01 | ROCKER PANEL (DRIVER SIDE) ...oovcoee et ieseesmesen e eeeenieeeres I
72 | 71501-G01 | ROCKER PANEL (PASSENGER SIDE).......... et S e T
73 . o '

74
75
76 |

'_'77
78
79
80
81 . _ _
g2 | 16705-G1 | SCREW,1/4-20X1" LG ..................... S e o4
83 | 23726-G4 | SPACER..o..mer s ST — 4
84 | 00559-G7 | WASHER, 14 cormoivrsrrcrosorin st S
85 | 00891-G2 | LOCKNUT, 1/4-20 ..o ororrrrce et R, S
86 | 28971-G01 | SILL PLATE TREAD (PASSENGER SIDE)................ I SIS B
g7 | 28971-Go2 | SILL PLATE TREAD (DRIVER SIDE) st |

88 | 20271-G9 HOLE PLUG, 1/2" eorevvverne.. ............ S ] 1
89 | | e
90 | 70663-G04- | FLOORMAT (AXLE MOUNTED STEERING)...cooseorrsrereresseenrissionsnne S B

Service Parts Manual B A Page C-6



Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Gustomer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | 71844-GO1 | SEAT WRAP PANEL w.oocererreremserseerserssestoessebsnieseesossssermssresses o N
92 ' |
93
94 | 10570-G10 | RIVET, 5/32" X 96" LG cvorssoersoresoesssorsereeesseesssees e eeeeeseeseeneeeene .| 8
95 | 71609-GO1 | SEAT HINGE PLATE............... S S eeereeteeete st 2
96 | 10570-G11 | RIVET, 316" X 34" LG weooiroreeeeeees oo cvocesensssasensssesssens SR 4
97 | 71259-G01 | SIDE PANEL (DRIVER SIDE) ....ceivcvueserresnessssieserancsiensesseeees ieesaes beresesasiasesessrmneee T
98 | 71259-G02 | SIDE PANEL (PASSENGER SIDE).....o.oooovoeereerrerereneerrrens e 1
99 | 10570-G10 | RIVET, 532 X 916" LG oovrvivmirroren Ceveieieiesesesosesesesssssesees e st e 4
100 | 10570-G12 | RIVET, 174" X 1/2" LG oooveeoromeece s ieieinessesrseneesinseniens S S 4
101 | 70440-G04 | SEAT FRAME..ooerrsemsocserrirrsrsmrriee oo ees e eeerenes R 1
102 | 00715-G2 | BOLT, 5/16 - 18 X 13/16" LG viteeremersicerserecsen e et eeeeeee e eesesssersrens 2
103 | 70244-G03 | SPLASH PANEL .oocrooreriomessmscnmssnscnsnsoss s S 1
104 | 00715-G2 | BOLT,5M6 18X 13/16" LG eovoooooorsomsmrssoesoresere e eeeeeeeeeeeseesentanenne 4
105 o '

106 | 70245-G02 | BATTERY TRAY oooooooeieoeeereeeeseeeeeeeeeeeeesssessssessseeseemesssssiesseserenenns R -
107 | 00715-G2 | ‘BOLT, 5/16 - 18 X 18116" LG eorocoroeoeoeeerssosisrso e ieieneen 4
108 .| | | | |

109 | 71224-G01 | FENDER (DRIVER SIDE) c.corvveverenscoesssssssssssiassssssrns oo mentessseeei 1
110 | 71224-G02 | FENDER (PASSENGER SIDE)......omcvrmsrrerc R S
111 | 71224-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) o.coocrccrcrsrmsmsnnsssrssrsirnsisionn] 1
112 | 71224-G04 | FENDER WITH TAILLIGHT (PASSENGER SIDE).......rrrrvociceeeee e 1
113 | 00891-G2 | LOCKNUT, 1/4-20  ooorreun S S A S— 4
114 | 00642.G7 | WASHER, 1/4" oo eeeeeseresse SRS I
115 | 00414-GE | BOLT, 1/4- 20 X 84" LG sevrvisrserssmssrisersemesssssrsinssssesrisenes OT— 4

116 | 71225-G01 | REAR PANEL........occoooceiveirecesiionssesens o oo es b e rsinmien 1
117 | 16816-G2 . | RATCHET FASTENER, 1/4" X 3/4" LGvvvvorreeeee et en e deee s . s
118 | | |
119 | 71588-G03 | SEAT FILLER PANEL (DRIVER SIDE) .cooermeriresmerirsrssrssrirsose g
120 | 71588-G04 | SEAT FILLER PANEL (PASSENGER SIDE)..c.oorsovioorsorsmsorsomsissssssin] 1

Page C-7

Service Parts Mgnual




%@@mmg;@mr

Bt

EERE e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION “QTY.
121 | 10570-G10 | RIVET, 5/32" X 9/16" LG ......... AR R 8
122 |
108 | TATEE-GOT | LABEL ooooeoooeeeeeeeeeeseeeeeeesseesmssesseeee oo eeseesssasesssssssanssssssassssssass e ssssssssessescessirs 1
124 | |
125 | 74348-G02 | HITCHRECEIVER.......... eeesesrieasseeaisss s s i e e e ST 1
126 | 00463-G4 BOLT, 76 - 14 X1 1/2" LG rorrrsoerrriee BTN, [
127 | 00922-G3 | WASHER, 7/16" ...ooccccer. e e e - 4
128 00.734-61 Nolo q (V) /A T-Rn S —— SO OO 4
129 | 00198-G8 SCREW, 516 - 18 X 1" LGieevervverecrreemiseessnrerssessoeencene e - 1
130 | 00559-G8 WASHER, 5/16" .oovoreeeeemecemaeecssissssssseensssssissssssssssasssssscsssssessasssssssess s — 1
131 | 11098-G6 LOCK NUT, 5/16 = 18 .evureunnene: SR ettt e s saesantentnees SO
132 | 74888-G02 | CLEVIS HITCH. . ieooeeoeoeeroeeemeseseeeesssseeeeeeessseses s ssssssssssssssssssasssssssesssassseserensens 1
133 | 14443-G7 CLEVIS PIN, 1/2° X 2 1/2" LG ........... e 1
184 | 19314-G1 | COTTER PIN, 21/2" LGurroooooooosoeoeoeeooee e eessees e tes e i
135 | | _

136 | 21317-Go1 | CLEVISPIN, 5/8" X 3% LG eoeveeereeerseerennrerens S S e ieveemneseeeenei - 1

137 | 21683-G1 | COTTERPIN, 15/32" X2 11/16" LG covvveercccsslaersccrcsesnneee RS 1
128 _ _ - A |
139' 74339-G02 | ANGLE HITOH (et icceeereseecesreersssem s ceennssnsssgesesssnaes e 1
140 | 21317-G01 | CLEVIS PIN, 5/8" X 8 LG evomioeseisesoess oo essissssssssssissinion] 1
141 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG cevvvviereenienens e e snne o
142 | 74351-Go2 | HEAVY DUTY HITCH.......... S NS

143 | 31757-G1 | HITCHBALL, 1 1B oo s e e ereeeeseerteeseeeneeren _ 1
144 | 00566-G6 | LOCKWASHER, B/4" .lrrrosriicerssssossssscesessssseseessarsssssrieeriensssssesmeseecsssssssies 1
145 | 00702-G11 | NUT, 8816 ool et PO 1

146 | 21317-G01 | CLEVIS PIN, 5/8" X 3" LG cevcvvnes ST S 1
147 | 21683-G1 COTTER PIN, 15/32" X 2 116" LG cvvvsicferessrereer e 1
148 o | '
149
150

Service Parts Manual | Page C-8



R SR e R R R T e e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a compenent that is not available as an individual part.

G** Indicates consult Custorner Setvice Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151 | |
152 | 75109-G04 | ASH TRAY KIT (INCLUDES ITEMS 153 - 156) c.vvsscvee [N I
153 | 27731-GO1 PXITR 127 2O 1
154 | 27736-GO1 LY XC (=3 R e o
155 | 75108-G02 | = BRACKET oo S, S ] 1
156 | 00100-G4 SCREW, #10 - 16 X 1/2" LG rerssrrsvoessreierr e oo S 4

Page C-9 | - Service Parts Manual




B e R R S

Service Parts Manual | Page C-10



o — T o P T I T T e T T ar i T Pt ¢ s 0 2 o e o 2 00 170 X A 0 X 3 AR % GO0 1 3. A ey 358 0w xSt d 04 0t B ot L G e i e T A S ) O LT AR 5 AR I E 35 T 43 T 1D e o % o e LIS T S S N B L
S R O R e S S s S e R e s

Accelerator
Pedal

18 - Includes Ttems 19, 20
22 -'Includes ltems 23 - 26

Ref Bri 21-1

'Page E-1 _ Service Parts Manual

o




SRS RS R
AR SRR RO T

T e I L R RS e e

BRAKES - FRONT DISC

R TN e )

SRR ]

Ref Brh 21-2

53 - Includes ltems 54 - 80
56 - Includes items 57 - 59

\ ' ~ BRAKE PEDAL .
Ca "{VEHICLE WITH BRAKE LIGHTS)

Service Parts Mﬁnual _

Page E-2



BRAKES - FRONT DISC

TR soiownit v

s B

\/

Ref Brh 21-3

90 - Includes ltems 91 - 103
105 - Includes ltems 93 - 103, 106, 107
108 -Includes ltems 94 - 97, 103

102

Page E3 Service Parfs_Manual

_,4_\‘
3 “,

e



L et m——— T
o rars T R R e e e S e e T R e

FRONT DISC BRAKE
* ACTUATOR ASSEMBLY

‘Front of Vehicle

| 115 - Includes 116 -133

133

Ref Bri 214

Service Parts Manual : o . Page E-4




e e e D e e B e e o s e e B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.

G** Indicates consult Customer Service Department for additional information.

RS

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
- (INCLUDES ITEMS 2 = 11) c1rtvccecvcevumeseemsesssessessesmecesasmesssssssssessesestossssssscesessiansenins 1
2 70681-GO1 TORSION SPRING........ocvummmimmssissssssssssssssssssssessessssssssssssss s 2
3 70682-GO1 PIVOT PIN.......... S OO 1
4 01071-GO1 PUSHNUT, /16 ettt 1
5 - BRAKE PEDAL L.....cooooccsevces e s 1
6 74724-GO1 PARK BRAKE PEDAL __.._.o- oo coeeenrssessosresesssseessoses s s asese s esens 1
7 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT -
(INCLUDES ITEMS 8 - 10) -ccovceumeeeeemeennnen e eesee s e e e e e 1
8 - SERVICE BRAKE PAD .....cv.oorrreerieere ereessressosemmseesssmsscss s SR 1
9 - PARK BRAKE PEDAL PAD..cccoccrcrevereesrerrmnseree S 1
10 | 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ....... R 9
1 20835-G1 WASHER, TEFLON, 3/8".......ooiomriciiinnn e s 2
12 | 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG -cooerovocrsersncrn e s angenese e 1
13 | 70581-G01 | FLANGED BUSHING ....ooocoooorrririini SOOI -
14 | 70676-G01 | TORSIONSPRING ......... SRS SR S 1
15 | 00843-G1 | WASHER, 3/8"....... iSRS e 1
16 | 11098-G5 LOCK NUT, B/8 - 16 ....correeresieceeeeneesssrecseenene eereberereesse s e 1
17 - | | B _
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)...occrrorsocorrerore 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 - 24 .......ecoovrrr, S I '
20 | 11098-G9 LOCK NUT, L S 1
21 o o
22 | 70969-GO3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | 28082-Go1 EQUALIZER BRACKET.............. eeeneerereeeee e e e 1
24 | 28083-GO1' BRAKE COMPENSATOR BUMPER ......... eeiegeeeserne ieeessresensesins S - 2
25 - . BRAKE CABLE (DRIVER SIDE)............. e e ceb e R
26 * BRAKE CABLE (PASSENGER SIDE) .cocccosrsserreernrinen s S
27 . Lo _ - |
28 | 12305-G1 RETAINING RING ........... ettt S -
29 |

: Page E-5

- Service Parts Manual

AT
/ )




BRAKES FRONT DlSC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

MEM | PARTNO. | 1 2 3 4 5 . DESCRIPTION QTy.
30 | 10886-G3 | CLEVIS PIN, 5HE" X 17 LGieeeersivriesemronioeeesssessssmesseersess e sone e oo 3
31 | 10387-G3 | COTTER PIN, B/82° X 8/4" LGieeversororseriesorsrsrsomi st oo ] 3
32 | 14443-G2 | CLEVIS PIN, 5/16" X 3/4" LG .ivsorrrrcroseitomeenscnsicssner e T 2
33 | | |
34 | 70601-GOT | KICK-OFF LINK.....c.... S s v entsnees s ] 1.
35 | 17838-G1 . | NYLON BUSHING..cocrmrrmrrmi TS 2
36 | 20835-G1 | TEFLONWASHER, 3/8" oororemosirerssnrstmne O 2
37 | 00559-G8 | WASHER, 5/16" .oocorrmirmmresvrroninn oo s et 2
38 10387-G3 | COTTERPIN, 3/32" X 3/4" LG 2
39 | 70098-GO1 | KICK-OFF CAM PIVOT........... S et et et s e 1
40 | 10097-G6 | FLANGED BEARING........... bt e e e e 2

41| 70587-GO1 | KICK-OFF CAM....ooovmnmsinrinn TR ....... — 1
42. | 71215-G01 | SETSCREW, 1/4-20X 1/2" LG 2

43 | 14134G4 | SPAGER.... S ST . S ] 1
45 | 70113-G01 | ADJUSTABLE BUMPER......cocomocsimsosssiososemsscsmssississemssnsn| 1
46 | 1102761 | LOCKNUT,5/16-18 oovvvevocicie ettt ST B
a7 | | o | |
48 | 70080-GO1 | CATCH BRACKET oo et et I BT

49 | 00414-G6 .| BOLT,1/4-20X3/4" K e SRR RO LA -3
50.. | 00891-G2 LOCK NUT, 1/4 - 20 :ecvcevennes RS OO erererisiee e 2
51 | |
52
53 | 74874-G01 | BRAKE PEDALASSEMBLY (WITH BRAKE LIGHTS) |

- (INGLUDES ITEMS 54 - 80).....coocersseressrssssssssees e nrei S o]
54 | - | srake PEDAL.....,...................;._ ..... e meisivine e R
55 | 74724-Go1 | - PARK BRAKE PEDAL oo e e st s 1
56 | 70274-G01 | - BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) i 1 |
57 L SERVICE BRAKE PAD ...................... e eeeeesieer o - 1
58 | ¢ | PARKBRAKE PAD.....in ' ..................... 1

Service Parts Manual o o _ Page E-6



EE B e ot L S B e

imoaas e

e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the modet and serial number-of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
59 | 16409-Gi OVAL RIVET, 316 X 15/32" LG veverereereeercsssereerssssmsessenesssssssesiessees 9
61 | 70258-G02 BRAKE PEDAL PLATE ...ovssseeveeoeessoeeeresiesioeeeessssssoeesssisssissssssssssesssssens 1
62 | 70682-GOT PIVOT PIN oo eeeeereesessssssns e ssessssnen s 1
63 | 70681-GO1 TORSION SPRING .vcrvrerssesrscnssntsiessseesoters e oes et 2
64 | 01071-GO1 PUSHNUT, 516" .ovrreseeeeesessseeeeeesoseeeeessssimeseessessseessssssssssssosssssivsseesssens K
65 | 00737-G8 SCREW, #10 - 24 X 1" LG .iooos. oo eoeeeeeeeessssenesssssneseeeessssssses s sessens 4
66 | 00739-Gi RUBBER NUT, #10 = 2o oo et 2
67. | 22362.G3 BRAKE PEDAL STANDOFF ....cceeoeserersrssessrtsriossoeseeeeoeemioee| | 2
68 | 2r137-Got CONICAL SPRING .ooseeoooeoeeeeeeeeeeeeessdeesinsiessssmssssseesssriosoessmsmseesse 2
69 | 11098-G7 LOCK NUT, #10 = 24.ooccveroerecrres eeosrfosen e msseesssmisssoeomssLesesee s 2
70 | 10606-G8 MICRO SWITCH ..o SRS
71 | 00957-G1 SCREW, #6.- 32 X 1 1/4" LG ..eocersererserescrsri eeer oo et 2
72 | 00559-G5 WASHER, #10 .ooeeoreeoceee oo eeeeeeeeceeeo oeeeeaiesbissssesessssasessssassseressss e sessnens 2
73 | 00559-G3 |  WASHER, #6 .oooooresimreren S OO 4
74 | 00565-G3  LOCK WASHER, #6 ......olerosooeooeeeessseseeessiassssseesssssseessssossssiorsssoeeseere s 2
75 | 00525-G5 NUT, #6 - 32.coeeeoeeesisseeeressnrenses evineeeeieiis e o 2
76 | 13514-G1 SCREW AND LOCK WASHER, #6....vr.ccvoeeseeseeesssssesorsesensssssesssesese 2
77 | 20835-G1 WASHER, TEFLON, 38" ..o R e 2
78 | 14628-G1 FASTON TAB...ooscceocseerrer eiureeseessresbaanei et o2

79 | 24605-G1 WIRE HARNESS (BRAKE LIGHT)......... ersssbenn s emmassees i Ao
80 | 17618-G1 WIRE TIE e et . 3
81
82 | 74731-G02 SPRING PLATE (PASSENGER SIDE) ....oossccceoscierssseereisrsssoesiosvernrien 1
83 | 74731-GO1 . SPRING PLATE (DRIVER SIDE)...........oveuesomroeesimeeeeieensesens S
84 | 74730-GO1 " FOUR LINK ROD .ooos oo eeeeeoeeee oo sssessseee s N 4 2

85 | 01084-GO1 LOCK NUT, M10-1.25 ...cocsctciecrererscssssnessenn S
86 | 74736-GOt BRAKE LINE ettt SRR B
87 | 01038-Go1 SCREW, 1/4 - 20 X 444" LG .o SRS B
88 | 74875-GO1 WIRE RETAINER ..c.c.oosoevsreeeessesbiemssssmsensssessnsoees S S -

: Page E-7

. Service Parts Manual




__BRAKES - FRONT DISC |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering paris, please specify the model and serial number of the product
* indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION . ary.
89
90 | 74677-G01 | SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 81 - 103)ccvessereroeeoereemsessseeesssesesseeesssessrsssessssssmeseeeeesn 1
91 | 74672-Got DISC BRAKE SPINDLE (DRIVER SIDE) oo B 1
92 | 74733-G02  CALIPER (DRIVER Su1S R —————— e} 1
93 | 12093-G1 SLOTTED NUT covveeosecriersessennens J— eeivensessen e 1
04 | 74864-GOt DRIVE FLANGE STUD. ... 4
95 | 11750-G2 ROLLER BEARING. ... cosreseeereereseseseres e e e 2
96 | 51141-G1 BEARING RACE....... ............ 2
97 | 74673-Go1 DISC BRAKE HUB..o.crerver T, I
98 | 70648-GO1 FLANGED BEARING...._....._......T ........ eteosee e s 1
99 | o0565-G8 WASHER, B/B" v sie et R
100 | 00426-G8 BOLT, 3/8 - 16 X 1o e SR B
101 | 70749-G01 | BEARING.......imee e e S
102 | oo7es-cs COTTER PIN ..o eeeeseeessorsserone RS
103 | 25146-G1 GREASE SEAL...............'.......' ........ ................... oo 1
o s _ - _
105 | 74676-G01 | SPINDLE, GALIPER AND DISC HUB ASSEMBLY (PASSENGER SDE)
(INCLUDES ITEMS 93 - 108, 108, 107).c.rvvvvr e e o
106 | 74671-G01 |  DISC BRAKE SPINDLE (PASSENGER SIDE) oo eeooeeii] 1
107 | 74733-G01 | CALIPER (PASSENGER SIDE)..occcrrrsorisiiemsirimnriorses e 1
108 | 74948-G01 | DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 108).cvvcvirecrren 1
109 | 70745-GO1 | KINGPIN TUBE ooosrsovviosoorsrsersesrses ] 2
110 | 70754601 | THRUST WASHER ...civcveeosreoccesoesessseens erireee e IS o
U1 | 00560-G3 | WASHER, 1/2" oo essessressensesmerossesenno SRR I )
112 | 14390-G6 | LOCKNUT, 1/2 - 18 coierciocc SR, S B3
13 | 00407-G6 | CAPSCREW,1/2-13X 6" LG ............. et 2
112 | S : - - ) ‘
115 | 74702-G01 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY -
| (INCLUDES ITEMS 116 = 188) .o o 1
118 | 10387-G3 COTTEH PIN, 3/32 X 3/4” LG....... e eerin 1

Service Parts Manual



‘| BRAKES - FRONT DISC

e R R e R e e e R T e e e e S s ey

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION o QTY.
17 | 17838-G1 | NYLONBUSHING ..cooooriooeeerceeeeememersescnsmonesesssiosessssnsessssssssescsssneoeess e 1
118 | 10386-G3 CLEVIS PIN, 516 X 1" LGiuvrervervvsrernerieneenss S 1
119 | 74753-Goi - UPPER ACTUATOR PIVOT ................ s s 1
120 | 70581-G02 |  ACETAL BUSHING ..oroosrorseosmsessesessrsessesssossessmsese s e 4
121 | 74711-G01 | SHOULDER BOLT cocoooseecsconssseesoosscosssscosssesscoe st oo e ]
122 | 00560-G3 WASHER, 1/2° oo S RSSR— — 1
123 | 13437-G3  BOLT, 1/2- 13 X 6" LGivvevvverenrnannnnn e eeeeeee e et en e 2
124 | 00679-G2 | WASHER, 516" STAINLESS .ooooooiooccssssoesssrsesossessossesssnsesese | 2
125 | 00654-G3 LOCKNUT, 516 = 18 v S R e 12

126 | 74742-GO1 MASTER GYLINDER..........oooccovcec.. S S SSR— 1

127 | 74703-GO1 | BRAKE ACTUATOR ASSEMBLY HOUSING ................. et 1
128 | 098G5 | LOGKNUT, 318 - 16.mmmmmesooroemmmsmssssosssssssse e y
129 | 00679-G1 " WASHER, 3/8" STAINLESS ....ooovvvvvererreeeenes e s o
130 | 74707-GOA LOWER A_CTUATOF{ 2V ) S 1
131 | 10385:G4 | CLEVIS YOKE woomomooososososososososesseeee SR B
132 | 74873-G01 " BRAKE ACTUATOR ASSEMBLY covEFi ................ ........ 1
133 | 01038-GO1 - SCREW, 1/4-20 SWAGEFORM............. et s e 4
o S S e
135 | 00414-G8 | BOLT, 1/4+20 X 1 1/4” LG reerrerosorcssrosnen SR 4
136 | 00891-G2 | LOCKNUT, 1/4 ~ 20 cutioeeriesecseescsieessmcs s ssesisseresecessesssssssssessessec s o4
137 | | . o S - . S
138 10387-G3 COTTER PIN, 3/32 X 3/4....'_ ........ et SO B3
139 | 20835-G1 WASHER, NYLON ....cccoorerroreors e SOTTOTONSUSISROT:
140 | 17838-G1" | NYLON BUSHING......coonsrnecre S eeeeeieeer ey iesgaees eree -
141 | 74865-G01 |- ACTUATOR LINKAGE .orre. S et IR 1
142 | 00771-GE | WASHER, 3/8" .....couvusiomnnisiesosecencecesienssnsecssesmsssseessecebasens e sssssescrees s s e 1
143 | 74917-G01 | DISC BRAKE PAD AND PIN KIT (SERV!CES ONE CORNER) | |

| (INCLUDES ITEMS 144 = 145) creorcrrnssensnsssnsoniessssssssossnse S 1
144 |7 " BRAKE PADS w.oocrerererceseemeessnssessen —— J— ST - B IR
145 * BRAKE PAD RETAINER PINS ..occccvrrnpersersmnsnssnisssiessnrrsisiinn| 2 L

- Page. E-9' o 7 " Service Parts Manuial




BRAKES FRONT DISC

e e R SR

Service Parts Manual

' Page E-10



2

5§ BRAKES

o _ E— —
e SRR e i SN e

34

'_ Accelerator
Pedal

18 - Includes liems 19, 20
22 - Includes ltems 23 - 26

Ref Bri6-1

Page D-1 o ~Service Parts Manual




BRAKES

e e e e A e e R R RS R R e R R

55

63

el T ‘ :
Y/ /7 a % 0
e O

)

53 - Includes Efems 54.- 80
56 - Includes items 57 - 59

BRAKE PEDAL |
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 6-2

- Service Parts Manual S . Page D-2



ST

S

T

S

T
IR

R

R A S S Bt S R

ERETET

€01 ‘10) swey| sepnjou| - 00|
G6 ‘¥6 sSwaY sapnpu| - C6
G6 ‘P6 SIS} sepnfou| - 26,
16 - L8 swe)| sapnjou - 9g
G8 swe)| sepnjou| - #8
£6 - ¥8 sWaY sapnpu| - £8
26 - 8 swiel sapnjoul - g8

BIOIYSA 4O JuOI4

)

/ Sob 801

Ref Brk 6-3

Service Parts Manual

Page D-3



BRAKES
= .

ik e — - R AT e N T FR Y T T T T e T AT ooy

e B g TEpEER R e e B S R R e e R ShEERETEaRany

THE USE OF NON 1.1, PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. :

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION | ary.

1 | 70612-Go2 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
| (INCLUDES ITEMS 2 - 10).......... et enessses o] 1

o | 70681-G01 | TORSION SPRING coeroereresecos s soessossesossees e et 2.

'3 | 70882-Gof PIVOT PIN ...c.cooorrrcee S S S
4 01071-GO1 PUSHNUT, 5/16"........... S e et 1

5 - BRAKE PEDAL wecoseeoeeeessesseeoerssooes s ssiessssseesssossssoes . 1
6 | 70611-G02 |  PARK BRAKE PEDAL ........ e e 1.
7 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PADKIT | o |
-. . (INCLUDES ITEMS 8 = 10} veovevvveieesioeeseessesssseossssssissssssssssssesessssssnssesseseece 1
8 . | ' SERVICE BRAKE PAD ...cocirsrrrrrn RS
9 . - " PARK BRAKE PEDAL PAD .oroeressosvoshessesineseisenscss s s 1
10 | 15766-G1 | OVALRIVET, 3/16" X 3/8" LG covoivsivemsissierssrrensoesersssssnsessons 9
" - | e |

12 | 70582-G01 | SHOULDER BOLT, 38 - 16 X 4" LG oo oo eesoncenen ....... 1
13 | 70581-G01 | FLANGED BUSHING ...oocoeervrieeerieee ........... 2
14 70676-G01 | TORSION SPRING cevereeceeeresssersesecooressesoeeeeesssssssessssssmssersssssssseesioes et 1
15 | 00643-G1 | WASHER, 3/8" ..oooccivcnn TSRS B
16 | T1098-GE | LOCKNUT, B8 - 16 i.cooooerserintsersossssesssoios i ettt 1
17 | N | -
18 | 70272-Go4 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18, 0 WO
19 | ©00963-GO1  SPHERICAL NUT, 516 = 24 woeeovoeeoes e eseesoeriesssssionesssnnes e 1
20 | 11098-69 |  LOCKNUT,5M6-24 . mmmmivimcre SR, ST 1
o1 |
2 | 70969-G03 EQUAUZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...{ 1-
23 | 28082-GO1 EQUALIZER BRAGKET ..ol SRR Y
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER .c..cocevrevcrrssienssnre e et 2
25 * |  BRAKECABLE (DR]VER'SIDE) ........ e e S ] 10
26| * |  BRAKECABLE (PASSENGER SIDE) oo eieeeeieeeeeenees 1
28 | 01111-G01 | RETAINING RING, S.S...... S 'S
» | | . S

Service Parts Manual ' o - Page D-4



BRAKES

EsEm e

e R e S B S e s
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 . DESCRIPTION | Qry.
30 | 10386-G3 | CLEVIS PIN, 516" X 1 LG oo P 3
31 | 10887-G3 | COTTER PIN, 3/32° X 34" LG wooorserooeesoesesereesosses oo osesoer oo 3

3o | 14443-G2 | CLEVISPIN, 516" X /4" LG........... e ] 2
| | | _ _ |
34 | 70601-G01 | KICK-OFF LINK...ooomorrrerce e e o
35 | 17838-G1 | NYLONBUSHING............. S 2
36 | 20835G1 | TEFLONWASHER, 818" ..ot 2
37 | 00559-G8 | WASHER, 516" foorrr. e e e 2
38 | 10387-G3 | COTTERPIN, 3/32" X 3/4" LG 2
39 | 70098-GO1 | KICK-OFF CAMPIVOT ..o R ISR Bt

40 | 1000766 | FLANGED BEARING...... et S S 2
41| 70587-GO1 | KICK-OFF CAM..corverrmrrsrvsrnsnsre e 1
42 | 71215Go1 | SETSCREW,1/4-20X 1/2' LGucvcrccre oot e 2
43 | 1413464 | SPACER..iooooe S T |1
45 | 70113-G01 | ADJUSTABLE BUMPER .......iooooooooeocococsese e ] 1
46 | 1i027-_ei - LOCK NUT, 516 - 18 .covurmecenns - reeeneneees SRR 1
47 | | N
48 | 70080-G02 | CATCHBRACKET .....cooumrieen e oS s s s N 1
49 | 00414-G6 | BOLT, 1/4-20X 3/4" LG ooooceeeee - ..... e 2
50 | 00891-G2 | LOCKNUT, 1/4 =20 wooceiecmssresermerssersessosssesee S e 2
51 | |
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) o -

|| INCLUDES ITEMS 54 - B0)v S
54 | * BRAKE PEDAL ..r.cor e see e i e e W
55 | 70611:G02 | PARK BRAKE PEDAL w.cooerierimcn S SR
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES TEMS 57 - 59).......| 1
57 | SERVICE BRAKE PAD ....oooceeeeerrsre S 1
58 | o+ " PARKBRAKE PAD.............. S I IR

. PageD-5 Service Parts Manual




,,,,, E e e e s e e s R [

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specn‘y the model and serial number of the product
* Indicates a component that is not available as an individual part. .

BRAKES

G** indicates consult Customer Service Department for additional mformatlon

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | 15766-G1 OVAL RIVET, 316" X 318" LG oo osoeeoeeserseessessemesseersee s 9
60 |
61 | 70258-GO3 BRAKE PEDAL PLATE cooevess s seeesersveeereoeeessestseseseeeeesssssssssssssssmsssssneosseees ] 1
62 | 70682-Go1 PIVOT PIN oo seee e rieeiesseestensbo e omees oo assssions WEE
63 | 70681-GO1 TORSION SPRING wevirreeresiesssiesieiereesessseessseemsessssiossseseseseeeeenees e aeateeseeeeee 2
64 | 01071-Go1 PUSHNUT, 516" ..vieevrenersesrresoeeesoreese S, ] 1
65 | 00737-G8 SCREW, #10 - 24 X 1" LG mevoeeereerssesssesreeeessessessssssassssereessssssesssnees o 4
66 |. 00739-G1 RUBBER NUT, #10 - 24......... et hesEeeeesisiniera e e o
67 | 22362-G3 BRAKE PEDAL STANDOFF oo ettt enr s ] 2
68 | 27137-GO1- CONICAL SPRING w...covcossreoree S S— eeeosinbeees oo eeesarnireeeed 2
69 .| 11098-G7 LOCK NUT, #10 - 24 eeeresse e S 2
70 .| 10606-G8 MICRO SWITCH....cbvnsvser ettt S 1
71. .| 00957-G SOREW, #6 - 32 X 1 1/8" LG oo e - 2.
72 | 00559-G5 WASHER, #10 wccorsssco e e e SR e
73 | 00559-G3 WASHER, #6 1rvereeorerestossss s st SR i 4
74 | 00565-G3 " LOCK WASHER, #6 -..coooovvislinnivsnnicnsnssnnsnsssensnnes S e ......... 12
75 | 00525-G5 ~ NUT, #6832 et s eeeireierianeees ] 2
76 | 13514-G SCF{EW AND LOCK WASHEF{ LRI ST 2
77 |
78 | 14628-G1 FASTON TAB ..o eeovorreeeesee ST -
79 | 24605-G1 WIRE HARNESS-(BR_AKE 'LIGHT) ..... e oo ivteeeeees e 1
g0 | 17618-G1 WIRE TIE oo oeeeeeieereioeenee et et I R
81 . . | L |
82 | 70998-GO1 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) ......rocvorveee 1

83 | 70898-G02 | BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. [TEMS 84 - 91, 93) c.ooovoonvee 1
‘84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).......c.covmvrnriorsorrssoe — 1 2
85 - BRAKE SHOE .o -evoesssreos sttt s 2
86 | 27944-GO1. " BRAKE SPRING KIT (INCLUDES ITEMS 87.- 91)....voooereerror SO 2
87 * UPPER SPRING w.coceeeeos s sssisssssrseseeseee] 1
88 * LOWER SPRING vvvvvvievesioeeoeeveeseres e e SRR B

Service Parts Manual



BRAKES

T L

S S e R e e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. :
When ordering parts, please specn‘y the model and serial number of the product
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Depariment for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION otV
89 - PIN oo oot o R 2
90 » CUP AND SPRING ..o S 5
o1 | . * | ADJUSTER SPRING ..-...oooesertsssereeesisssmssessssssesessesssesssssssssmsmsssessssiessons 1
92 | 72582-G01 | BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ... 1
93 | 72562-G02 | . BRAKE ADJUSTERKIT (PASSENGER SIDE) (INCL ITEMS 94, 95)......... 1
9% . x ADJUSTER ....ooooaean. et s s sess et tens S 1
o | » TEFLON WASHER v rersersvs s R 42
96 | 17083-G2 | BOLT, 5/16 - 24 X 1" LGooiereeervionrsssissesssrnneens eeeviveserseeemmenesneeee e i 8
97 | 15126-G1 LOCK NUT, 5/16 =24 eoooo oot eeeeeeeeeeeeeeeeeeeeeneiene S
98 | 21809-G1 | INNER BRAKE DRUM WASHER, 1 516" OD X'1" ID X 1/32" ..oovvvvooreeoeerrenroene 2
99 | | | |
100 | 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).cecroievcrecrvccrsccrcn] 2
fo1 | © BRAKE DRUM oooooceoeeeomeeeeeseseesseseseai eeeeeeeieereeeseere s eveeeeareeseeseeensenn 11
102 | 19862-G1 LUG BOLT, 1/2 - 20uucuurecersrerrerrrones i deesae e enss s SR S

103 | | |
104 | | | _

105 | 21830-G1° | OUTER BRAKE DRUM WASHER ............... " 2
© 106 | 00518-G8 | SLOTTED NUT, 34+ 16...crmocrrioreciccrisoororrsoeiorrce S -

107 | 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGiverreooessecoeeeeeeeeresseeessereessmeeen S ] 2

108 | 74175-G01 | SPINDLE CAP...oooosocesssesessseeeesscreesseesessoiren S e 2

f09 | IR : |

10 | 72036-G03 | BRAKE CABLE BRACKET (PASSENGER SIDE).... o iooorrsoorsieesoerns e

111 | 72086-G04 | BRAKE CABLE BRACKET (DRIVER SIDE) cocerrseerierssmsisrsssssnisssssssesnsssncs 1

Page D-7 o ' : Service Parts Manual




[ R e e

L B LA L) S S e e e U b o B e &
SRR

Service Parts Manual

BRAK

S R e S e I R

ES

Page D_—B



Rt

P

TR

£

R

ey

Ry /7

T T

*Steel _Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

RefCab 5

| -Pagé F-1

'._Service Parts Manual



e e R e

L e S D e s R
R e R R e R

"THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consuit Customer Service Department for additional information.

R s e R

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** | STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ............... e 1
2 ._
3 75855-GOT | VINYL DOOR KIT.coorerosmseerseesessssensesesssssmemeeesssssssessssssssssissssssssesssss s 1
4 | 75856-G™ | STEEL DOOR KIT.oeoroosiseorssoeersseesssssssssssssssssssssssssessoessssssoesssssssssessssseees 1

. ForCab replacementpartsand accessories, contactCurtis Cab at:
Curtis Cab, inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com . _

- Service Parts Manual

Page F§2



CARBURETOR AND CHOKE

m
§§

et e ——— T ST T s T
[ e e e e R s R e R e e e e R R R R S e R e R R R e e e e e

1 - Includes ltems 3 - 17
2 - Includes ltems 3 - 17

Ref Cac 2-1

- Page G-1 . Service Parts Manual




CARBURETOR AND CHOKE'

T T T T T T
T L e R R S B e e e )

" See
AIR CLEANER
Section

29
30
31

| RefCac2-2

Service Parts Manual ' : ' Page G-2



s

e e &«..“m_,m“u,hm R T mexwﬁwﬁm eREe

Where appiicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
. " Indicates a component that is not available as an individual pan.

. G** Indicates consult Customer Service Department for additional information.

Page G-3

Servzce Parts Mamml

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72840-G01 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH
295¢¢ (EH29C)) (INCLUDES ITEMS 3 = 17} .coccecerieeseosemseseeessiseesessssasssseseeesones 1
2 72840-G02 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH
350cc (EH35C)) (INCLUDES ITEMS 3 = 17) eoereveeoueeerersveessees e seereeessssmnseeeeeeeee 1

3 DB646-GO8 | MAIN JET (HBB) coooomoeeeoooeeeeeeee oo eeeeeseesseieseesssseresessesemssseeseseses s sssseseseeeseoe 9
4 26649-G05 PILOT JET (#46)........... et e S, R
5 26841-G01 PLUG 1ovocveerreeeeeeesesoeseeemesesesostesseremsesesesesesseseessssesssessesmemnsssareaesessseeeroemses 1
6 72306-G01 GASKET ceooeeveeoseesievemsssesessssessesensssessesioesesmoeiseseronsossssssss s ssessssssasissesnnss 1
7 72578-GO1 NEEDLE VALVE oo ssnssmsssssss oo s 1
8 26648-G01 FLOAT cooctsestssesessemeia s sss s ss b sbss s s 1
9 | 26840-Go1 FLOAT PIN..oor e seser e et 1
10 | 26843-GO1 FLOAT BOWL GASKET .......... e eee s e oo ese s e 1
11 | 26844-GO1 FLOAT CHAMBER ...+ oo eeoe e eseeneeesssssseresesssseseeeseesaesesessseseeess s 1
12 | 26839-GO1 BOWL SCREW ..o ool oo esvaissaesssssss e ssesses s sans nenannnen 1
13 | 26838-GO1 BOWL GASKET ..o eseseseesisesecsssesssssesseeessissessessssesesssssssasseeseesessesenson 1
14 | 72579-Go1 DRAIN SCREW ..o s ssssssesssssses s s 1
15 | 26650-GO1 VENT TUBE oo veeeesacesseesseeeeesememeeseseeeeeeeeeeemmsseeseeoeeemseeeesoetoeereesessssssens 2
16 | 72317-Go1 SOREW. et eeeeoeseeeseseeeesmesmes s sessssss s aems s eeeeresmseeeeenes oeeeeseeeremrese 1

17 | 72310-GO1 NUT e eeveseese e eeesseonseeeeseesesbe s seee s s e e esee oo meeaesesessessesssestrmsessrasasasseirni 1
18
19 | | | |
20 | 2e646-G™ | MAIN JET (#*) (FOR ELEVATIONS OF 3000 FT- 6000 FT) oo 1
21 | 26646-G™ | MAIN JET (#*) (FOR ELEVATIONS OF 6000 FT - 10000 ) TR 1
20 |
o | |
24 26726-G01 CARBURETOR MOUNT GASKET...c.eerururirarrersesreiseceressassesassmsasessessasionss S 2
25 | 72883-GO1 | CARBURETOR INSULATOR (FOR FUJI ENGINE EH29C) ..ccomvrrrorrscnrne 1
26 | 72854-G01 | CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C) ..coscorsmricerc ]
27 o ' |
28 . | |

20 | 25693-Gos | CHOKE CABLE (22 1/4" LG WITH NUTS) ............ oot ineentesereeeee SO B




CARBURETOR AND CHOKE

e B e

...... TR o e e HETET
uuuuu S P R HRE SRR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional infortmation.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
30 | 72401-G01 | CHOKE CABLE (60 1/4" LG WITH NUTS) weocvveeummorrcemmmrrrnrncemennsrne SR 1
31 | 72401-G02 | CHOKE CABLE (31 1/2" LG WITH NUTS) ..cciiruuuminemmmerereemsmsessensesonsesssssansrennes 1
32 | 00568-G4 | LOCKWASHER, 916" ....cccccmrmmrcerrermens OSSO 1
33 | 00545-G4 | JAM NUT, 916 - 18 crceueumuemnrroereiecssssssessmssensmnresssssssssssssssssssssssssssssssnssssssesssssses 1
34 | 72155-G01 | RETAINER «ooovceeuemmmenerscesmsmeeserecssessssesecesssessssssssssssssessessossanss SR I B
35 | 72154-G01 | CHOKE CABLE ADAPTER ..........icocuuusmmscsssmseseresressesesseessssesseeressoseesssseenssnessron W
36 | 00544-G4 | JAM NUT, 5/16 - 24 cccoororormrcemmnreanennsnsssniversnecee SRR eerrerere e 2

Ser'vic_e-PartS_ Manual - ' o - Page G-4



Page H-1 - : - - Service Parts Manual |




- CLUTCH

R R e R e e R e R R B R R e R R

i
i
%

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
1 o R s Ee R e e — S 1
2 ‘ . _ .
3 00473-GO | BOLT, 716 - 20 X 6 1/2" LG vreseseerereereererrreessrne e 1
4 00566-G2 | LOCK WASHER, 7H6"erseoesoeos oottt o
5 O5757-G1 | PILOT WASHER oot oot ereseeesoee s e sere e eseneee r
6 ' o | . |
7 26301-G03 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) w.scrvcrinrcstrcrn 1
8 K © MOVABLE SHEAVE (INGLUDES ITEMS 9 -10)...0o.merevsissrssvrsssion] 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG everevove.. S 3
10 | 72324-GO1 RAMP BUTTON ..o sssssssiss s ssssssssssssssssssssssseeessenee 3
1 - o7\ e e en e eeeereeeeeenenens IR T, 1
12 | 24600-G1 ' SPAGER v e S S 1
13 | 26304-G0o1 | - COMPRESSION SPH!NG__. ...... O S, 1
14 - SHEAVE AND POST ...oocrcoeeeeeesoeresssesn et — 1
15 | 27270-G01 | HEAVY DUTY RETAINING RING cecoremeerrereensesseesmssesssosescessse e 1
16 o | | | _ | _ |
17 | 00441-G8 | BOLT,5/16-18 X4 LG ivvoerrsivoo.. U S 1.
18 | 00565-G8 | LOCKWASHER, D16 oot et e 4
19 | 25756-G1 | RETAINING WASHER ........... ST S B
20 | 72328:G01 | DRIVE BELT (SEVERE DUTY).ooooevrereersesoeseesessosssssessessessiessnsrnsson 1

- Service Parts Manual | o Page H-2



DIRECTION SELECTOR

Tere farrey SRR, e e e Fea s o B b ks SRR s s R R R i
e T p A R S e S e R R e

RefDsi 5

1 - Includes ltems 2 - 33

Top of Seat
Support Panel

) @ 12
'd
\\/ 5 %J
<1
RS
T
iy .
/ 47

‘Page I-1

.' Service Parts Manual




U

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

DIRECTION SELECTOR

i L AT

G™* Indicates consult Customer Service Department for additional information.

25727-GO!

CUP WASHER -.cvvioeereececrsssnersssnsnsis AT et .

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72721-G05 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ...ooccrnivnsren 1
2 | 7o737-Go2 DIRECTION SELECTOR BRACKET ..ceoveiessesseesssseessiorsnse R 1
3 70233-GO1 DIRECTION SELECTOR SHAFT .cooooeeceeeseessvessssseeereeenesresssnnne S 1
4. 72738-G01 DIRECTION SELECTOR CAM ..o oeeesserereessseseessessteesseersessssemmreeesrnmeees 1
5 14390-G1 LOCK NUT, 3/8 - 24 ccssceverre, eeeeeneeeseseesssreesesessesseseesesseseeseneessesssns .
6. |
8 72724-GO1 NEUTRAL LOCK PIN cvvvoceeoseeeee oo sesessssssssseseeesreneeeenes 1
9 72733-GO1 COMPRESSION SPRING, 3/8" X 5/8" LGi...r..cocoossrsssrarerosssseon —_— 1
10 | 72729-Go1 NEUTRAL LOCK LATCH ovvvieoeoreresseeseeoeessses oo ssesssssssssniensesasssssceseessans -1
11| 00734-G2 LOGK NUT, 14 = 28 ...coooeeeeseeseeeereeeseesoeemsssnsieveseesennns SR 1
12 | 28574-Got EXTENSION SPRING oo eoeeesereeseesesesessess e s R 1
13 | 72732-GO1 BALL STUD 1o oot ae ot eee s meessteeeseess s o
14 | oo7rases LOCK NUT, #10 - 32..ccoooomciunnreninn e eeeeeseeset e eeeeee oo J o1
15
16 . : .
17 | 72736-GO1 MICRO SWITCH...oo.eeeoreeeesrere eeaemten ek e s SN
18 - | 01062-Go1. SCREW, #4 - 40 X 1" LG evveeussieecivaasssisssssensiosensisnscssssississensssssscsnsnnsnind 2
19 | 00559-G1  WASHER, #4 v I R ]2
20 | 00565-G1 LOCK WASHER, #4 ....ovrveeveereersmscessesmmssssmssasnnenes .............................. 2
21 | 00526-G2 NUT, #4 = 40 oo oo e e e e 2
5 |
23
24 | 73290-G03 REVERSE WARNING BUZZER ..covummveremoeeoieeeresoesiessesssssssessesessenees [ 4
25 | 01063-GO1 SCREW, #6 - 32 X 3/8" LG evvvveemuerememessmseerssaessssssssineees e S 2
26 | 25078-G345 18 GA WIRE (RED 7") we.cvvvie, S e 1
”? . - o
o8 | y | | | |
20 | 72734-GO1 SHIFTER CABLE.......... S oo et e 1
30 | | 4. .

Service Parts Manual




DIRECTION SELECTOR

e R B R L R M,

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a compornient that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION o QTy.
31 | 72735-G01- COMPRESSION SPRING, 19/32" X 1" LG..vvouvieriieeeeieeneenes S SR 2
32 | 74455-GO1 SHIFTER ARM WITH BUSHING :...ivoveoeveeeeesreeeeeeeeeeeeoeeeeoeeeeeeesieeeeeoenn ] 1
33 | 00734-G5 | ~ LOCKNUT, #10-32......... SRR SSRI— eeeeeeereneieeaneens 1
34
35
36 | 70227-GO1 | SCREW, 1/4 - 20 X 7/8" LGiuuu e iemeeemeceerecceesresseessssseesssstssasesss s st s s ssesassnes 2
37 | 11027-G2 | LOCK NUT, 1/4 = 20 oo eoecereseeeseee e et 2
o _ _

39
40 | 26830-GO1T | LOCK NUT, M8 X 1.25 MM ..l oceoiouoioeiriesiinires rveeeeepen et anieras e I 1
41 | |
42 B
43 | 71205-G01 | DIRECTION SELECTOR HANDLE......... evaiee e ee e sanen s e nrenare ] 1
44 | 00740-G4. | SCREW, #10-32X1/2"LG (STAINLESS STEEL) ......................... e 1
45

45 | |
47 | 17618-G1 WIRE TIE oo eeressemresssrnre e e e R eeeeeeeeeeeesesieneneee xl

- 48 01072-G01 | CABLE CLIP.ovosse oo eeeteer i erens eeeeeeeeeeeneieeen ereereees S— 2

Page 1-3 ' - o 'Se}‘vice_Parts-Manual '




= s e

T

Service Parts Manual

. Page I-4



ELECTRICAL SYSTEM

B e

it

T
HE

et

T

b
;
B
i
:
B
b
B
i
B

BRI R

R

e

Front of Vehicle

See .
Starter/Generator

32

See BODY
Section

1 - Includes ltem 2

Ref Ele 2-7

Service Parts Manual |

- Page J-1



ELECTRICAL SYSTEM

T

T

T

PR

i i

fei ke LAl

e

T

47 s S b
o ]

ST

TR

EERasEte

R

EEE

ToE

47 - Includes ltems 48 - 72

RED

/

—

[

3]
[2=]

\.

Tor20n]|’
Starter/
Generator

..

N,

@O0

=z o
& © o

-
o

Ref Ele 222

Page J-2.

Service Parts Manual



ELECTRICAL SYSTE

R R R R e e

T FUSE BLOCK

Ref Ele 21-3

Page J3 _ 3 Service Parts Manual




Ref Ele 23-4

Service Parts Manual _' Page J-4



| ELECTRICAL SYSTEM

EE S R e
. Rear

TAILLIGHT Fender

WHT to BLUANVHT from Harmess - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Hamness - Driver Side (with Tumn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

RefEle 235

Page J-5 ' Service Parts Manual




ELECTRICAL SYSTEM

e — - e — — - B e e e g R
e R R 5 = S S SRR RS mmaanel L e R e e

CONSOLE INSERT PLATE (WITH POWER QUTLET SHOWN)

- ‘

174 ey

155
163

1141 182 e

149 145, 146

1;5>8 150, 151

/159,160
!

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

Front of Vehicle

Solenocid

Ref Ele 5-6

" Page J-6



SRR

R R R e R

A S TR Ty

“Front of
Vehicle

=

Ref Eie 23-7

WORK AND STROBE LIGHTS

Front of
Vehicle

. 197 - Includes ltems 198 - 215, 218 and/or 226
206 - Includes ltems 207 - 215
218 - Includes ltems 219 - 224
226 - Includes ltems 227 - 232

'I%’age J-7

Service Parts Manual




i)

i

ELECTRICAL SYSTEM

B
e
o e s e e e e s s s e e s e R R R R

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part. .
G** Indicates consult Customer Service Department for additional information. -

| mEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 | 72865-G01 | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2) .cccceeessesessessieereeeresserensooen 1
2 26707-GO1 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG ceoovvtveereresieeen| 2
3
4
: o
6 72866-G01 | IGNITION COIL ASSEMBLY (INCLUDES SPARK PLUG WIRES).............. - 1
7 . FLAT WASHER ...ocoorecoeeirrorene SRR oo ieeeesee 2
8 " LOCK WASHER ... oo e e eeeeeeeeeeeeeeneee 2
9 TOBTA-GOT | SOREW cooooeooeeoeee s ses e assene e eeeeme s eseeessesseseenassseseersenene | 2
10 |
11
12 |
13 | 25887-G01 | 6 GAWIRE (BLACK, 6", F1 = A2)orerrovoooooooioooiemooembommosteesssssesssss s eeeeeeeeeveeeneneee 1
14 | 25682-G1 | TERMINAL COVER.......... — SO e e s 4 3
15 | |
16
17 | o -
18 | 24775G* | BATTERY, 12V oot sees et 1
19 | 00962-G1 | BOLT,5M6-18 X1 1/4" LG ooosieorose s SO 2
20 | ooees-cor LOCK WASHER 5/16 (SILICON BRONZE) ..... SO e, e 2
21 | 00994GO1 | NUT, 516 - 18 (SILICON BRONZE) w.oovrrecsrmssmerrsssssssrimssssssossssssssi| | 2
) | R | | |
23 | 72101-G01 | BATTERY HOLD DOWN..._; ...... et betenes e e e e et i st 1
24 | 00438-G6 | BOLT,5/16 - 18 X 34" LG wertieecircecrrcmnresnnns e R, 1
25 | 00565-G8 | LOCKWASHER,5/16"......cccommersiminroe oo e S
26 | 01110-G03 | WASHER, 5/16" (STAINLESS STEEL) ..oovuerron... S S 1
27, | -
28 | | |
29 | 27044-G03 | GROUND CABLE..ccccomcrsrscrmsrrisiririni e SR
80 | 25076-G19 | 18 GAWIRE (BLACK, 6) cocorrforrrriosoosesois )

" Service Parts Manual | - Page J-8



e R S e ]

B S e T e Rt S S R L(;x’“ﬁ-uu mmmwm R Sy
S R S e P e S SR S

Where applicable, THE USE OF NON UL PARTS WILL YOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

~ G™ Indicates consult Customer Service Department for-additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION ary.
31 | 00438-G6 | BOLT, 5/16 - 18 X 34" LG weersseeeseeersersoesssonsivessesssessssrssseere e A 2
32 | 11027-G1 | LOCKNUT, 5B - 18 oo oo sss s ssseeeies S 2
33 | 26676-GO1 | FLANGED BOLT, M6 X 1 X 23 MM LG ..cooverseeereereerssnrsseeresssssssssssnnes ] 1
34
35 | 25972:G85 | 6GAWIRE (BLACK 23", F2 - SOL).ovvevuverreerrrrne SRS, 1
36 . L | |
57 | 74938-G01 | WIRE HARNESS (CONTROL)....coorrosimssismsismsssisiosissssmsosssesiionn] 1
8 |
39 |
40 | A7618-G1 | WIRE TIE cooeoreeessosceesssossssoesseseosssessmes s s sssesns s e AR
41
42 | 78049-GOT | COVER oottt eeeeee oo 1
43 | 1B469-G1 | WASHER, 1/4" cocooieistiereesiesenessssesesscsssmssssss et sessesosssssessissssnss s 1
44 | 00T14-GE | SCREW, 1/4 - 14 X 34" LGieroreroiiesrmesinmeiEtsbssesssssssessies o s snsci 1
45 |
46 |
47 | 72909-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 72) covserrrens] 1.
48 | 73057-Go1  BRACKET vovocvveecorne e e s o inno R 1
49 | 27739-G01 VOLTAGE REGULATOR ....o.ooso e eeneses e R 1
50 | 27153-Got " SOLENOID wortettoenitsstisstnisrise SISO N
51 | 00415-G2 BOLT, 1/4 = 20 X 1 174" LGiruvvrscevrsssrsssnsosiemsneoseesssssssssssssebonsoeeeesse 1
52 | oo414-Ge BOLT, 1/4 - 20 X 1" LGrrerrevsevcsesmnscrssrsnssmrsnsees S e 1
53 | 11027-G2 LOCK NUT, 174 = 20 ..soev et | 2
oo | |
55 | |
56 | 72872-GO1 IGNITOR ettt S, B
57 | oo414-Gs BOLT, 1/4 - 20 X 5/8" LGierervcroseiesrssrso st 1

58 | 11027-G2 LOGK NUT, /4 =20 oot S ] 1
59 |
60

Page J-8

Service Parts Manual




ELECTRICAL SYSTEM

e T T T
[ e e R S R S e

Where applicable, THE USE OF NON-UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product. -
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61
62 | 73446-GO1 FASTON TAB, 90° oooreeoeeesceosssseesanibeeessmenssresssseeasbressseessssrcsseesemsssasienen 2
63 | 00565-G5 LOCK WASHER, #10 ..vcvvveovvensnnceneneeene SOOI R - 2
84 | 00526-G4 NUT, F10 = B2 .1uuuueememereeseecseeesessssseessseesseessssessersssseressssssasessonsess coassnrssssessnseses 2
65
66

67 | 25978-G56 18 GA WIRE (BLACK, 5 3/4") 11esseeeeeeeeceveesssssmssss s ceiessssssssessssss s 1
68
69 | 20585-G3 IN-LINE FUSE HOLDER ......ev0eesieseremeemsriessicsssesssesrasssssesssasessssssessssionsssns 1
70 00565-G8 LOCK WASHER, B/18" <. eeieereesesereeeeeeeeees e stesssssssesassssnesssssesesssssesessnssanssans 2
71 00544-G4 JAM NUT, 516 = 24..cooeceneesceemseesssessssosesscssesssssesessosssssssenecissssssssssssassassess 2
72 | 25972-G33 6 GA WIRE (BLACK, 24", B+ = SOL) ceeovecrsieescesssiussmsesivsnonecereneassmssoaasesionss 1
73 -

74 .

75 | 22674-G1 FUSE BLOCK...cuueereecemeeeniennnas e e ctaeeemaae e nene e enere s s et et sren e nrenes 1
76 | 01041-G01 | RIVET, 6/32" X 3/8" LG covoertirrrn etsrsime e s ama s s r e e e 2
77 | 18392G1 | 15 AMP FUSE oot IR L 3
78 N o | .

79 35211-G01 | FUSE BLOCK (6 POS]TEON) .............................................................................. 1

80 00379-G2 SCREW, #10 - 24 X1 114" LG 2

81 | 00559-G5 | WASHER, #10.wmmermrirrarrnnen eterabeseeeereei i iereerasaees st eaasasteaansse b eeeananenensananaaen 2
82 | 14390-G10 | LOCK NUT, #1024 coooooorrcoivrcni iutiuioesEiameaeeriesievinmesssee pea e s smsa e 2

.83 | 85212-G01 | FUSE,15AMP........... OO PO SO RSO AR
84 | 12914-G1 | PUSHONMALE TERMINAL ..o.ooommrmiviororososomrmesstsssssssssisss s 1
85 | 00567-G5 | LOCKWASHER, #10........... SOV Oses 1
86 | 00526:G4 | NUT#10-82 .ot i e benrs s oo e i 1
87 _ |
88 | 32860-G2 HOBIN oot ssese st ess oo esss s e v 1
89 | 17318-G1 'HORN SWITCH .ottt ettt 1

90 17318-G2 HORN SWITCH CAP AND NUT L..tourirrereeisieiresemessssinssseessasbesiicnecaresanersanecsos 1

Service Parts Manual



ELECTRICAL SYSTEM

it

et

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Custormner Service Department for additional information.

e e e e e e R

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | 27068-GO1 | HORN SWITCH BOOT woeervseveeerssrmeseerssmseesssesioeesessseresnssessresseescnee e 1
92 | 19233-G1 | HORN SWITOH LABEL wrreeeeeeeeeemeeeeeneeeeeeeeeessssesesssmeeneeeeeesssseseeessssssessscmeeert] 1
93 | 71055-GO1 | RIVET, 316" X 1" LG (ALUMINUMY) ccovioroseermressommosseseeeeesoeesesseseoeessenessi] | 2
9a | |

95
96
97
98
99
100

101
102
103
104
105 | | . |
106 | 20209-G3 | HEADLIGHT (INCLUDES ITEM 107) (LX/ SE)corvcevicreersrineresessnrie ] 2
107 | .00906-G6 | SCREW, #10-16 X 1" LG wccrrmrescnn I 2
108 | 74337-G01 | HEADLIGHT JUMPER......,.............._ ............... e e 2
109 | : | o _ L
110 | 20570-63 | TURN SIGNAL LIGHT (INCLUDES ITEMS 111 - 116)..coccrcrc S 2
11 | 20574-G3 ' TURN SIGNAL LIGHT oo e ettt N
12 | 00660-G7 | WASHER, 14" s [ 1
113 | 20606-G1 | WIRE ASSEMBLY oot s aesassesas s |1
114 | 00567-G7 | =~ LOCK WASHER, 1/4" wooovorooieereieere oo eeriemeeeeeeeee e E
115 | 00532-G1 NUT, 1/4 - 20.rvrvcecrcenecens ....... S 1
116 | 18995-Gi PUSH-ON MALE TERMINAL ... e SR |
17 | 20574-G5 | LENS, AMBER ....ooorooeoreiesreeseeerseeeeeeressne vt oo e e e o
118 | 00118-G5 = | SCREW, #6- 18 X 5/8" LGuuvrrsrrroeee S et ensaes 2
119 | 74056-G01 | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).....oscoosrrrrrr 1
120 | 74056-G02 | TURN SIGNAL JUMPER,'GR‘EEN/BLACK (DRIVER SIDE) ........ e et 1

Page J-11 o o Service Parts Manual




i | ELECTRICAL SYSTEM

e R (e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product. .
* Indicates a component that is not available as an individual part. .

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION | arv.
122 | |
123 | 32739-G2 | TAILLIGHT ASSEMBLY (COMPLETE) e 2
124
125 _
126 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 127)....... 1
127 | 21640-G1 TURN SIGNAL FLASHER ........evcecs S S, e 1
128 | 32807-G3 FLEX LOOM, 3/8 X 8" LG 1roeererseeoeessseescemeensseeees A S
129 | 17618-G1 WIRE TIE woouuciiinreennrenesesssssssssssssss oo sssssssssss s eeesenmissranes SO S
130 | 20965-G3 | STEERING COLUMN COVER......comrrrsslicresleossivinmssnsnneressssiens e 1
131 . |

132°| 72228.Go1 | WIRE HARNESS (ACCESSORY) ........... S i eeseseeeeeemenenniion revesnereseees 1
133 _

134 | 17421-G1 IGNITION SWITGH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE).... 1
135 | 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) .....cc..... S T
136 | 18027-G1 | IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ...oocccoc 1
137 | 33639-G* 1 IGNITION SWITCH (WITH LIGHTS) oo seereoeesecnraen S ersieesionenn 1:' |

138 | 00568-G6 © | LOCK WASHER, 34" ...occvrrrrssrsireio et
139 | A7137:G1 | FACE NUT, 8/4 - 20 iccrtrmccmrsrssmrisosoorro TR
140 | 17063-G1 | IGNITION KEY (SET).... A 1

141 | 73041:GO1 | me HARNESS (KEY SWETCH) ..... e CeLereeesesese s weaes st g e SR
a5 | : : - ' '
143

144 | 73030-GO1 | PLATE (IGNITION SWITCH ONLY) .. RN S 1
145 | 71181-G02 | LABEL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS 1orr e 1

146 71181-GO1 LABEL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ._............ s 1
147 | | | Bl
148 | |

149 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT) ... TR
150 | 71127-GOt LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) ettt 1

Service Parts Manual ' ~  PageJ-12



piastem S e e e R o 3 S N R S B SR B S D S BB DI S B e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part. .

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
151 | 71191GO1 | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ............. 1
152 | 21553-G1 | FUEL GAUGE ..iooooooooeooesoeeeoree eeeeeeeeeete oo S 1
153 | 23474:G1 | INDICATOR LIGHT w.coresmensnsmisssi ettt 1
154 | 74311-G01 | HARNESS (OIL LIGHT/FUEL GAUGE) .- oooooooosieesoorooee oo . 1
155 | 25078-G122 | 18 GAWIRE (RED 6").eeoreereeeremsmeserssmecsmncnesies et ase 1
156 '

157

158 | 73030-G03 | PLATE (LOW FUEL AND OIL LIGHT INDIGATOR) oo 1

159 | 71125-G01 | LABEL (LOW FUEL AND LOW OIL W/O HEADLIGHTS)..oovcerroesieeessnressnn| 1

160 | 71183-G01 | LABEL (OIL AND FUEL LIGHTS WITH HEADLIGHTS)............. eioneseieeeseesni 1

161 | 23474-G1 | INDICATOR LIGHT ..o TS

162 | 74300-G01 | HARNESS (OIL LIGHT/FUEL LIGHT) .ooistoosioror. e o

163 | 25978-G74 | 18 GAWIRE (RED 6%).cccreoeerremeeersermsssssnesnsssesessesssssesseroe S T

164 | R N _

165 | '33623-G02" | DRIVE RIVET, 316" X 3/8" LG iiirterecssisnrnc s T 2

166 | '

167 | |

168 | 74444-G* | CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET) 1 .
| (INCLUDES ITEMS 169 - 172).corermeesivseenenco I T

169 | -71077-GO3 - CONSOLE INSERT PLATE .................. _....f ............... et 1
170 | 35966-G** LABEL (GONSOLE INSERT PLATE).ccrcetrctsieeesrmssomrs 1
171 | 71078-Go1 POWER OUTLET (12 VOLT)veveeeeiererenn. R N
172 | 14601-G10 RIVET, 5/32" X 7/16" LGev.ooosvesssssserirens SRR SN
173 | 33623-G01 | DRIVE RIVET, 5/32" X 516" LG rrooerreeereeeerseeeee e e 3
174 | 71081-G01 | WIRE HARNESS (POWER OUTLET) ........ 1 |
ol . _ _ _ Sl _

176 _ |

177 | 75114.G02 | HOURMETERKIT (INCLUDES ITEMS 178 - 182)...cre. . 1
‘178 | 2157301 'HOUR METER ASSEMBLY ..o ST 1
179 | 74019-G01 | HOUR METER BRACKET st Nt

" Page J-13 : . " Service Parts Manual




ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION - Qry.
R S L S T T — S 2
181 | 11098-G7 LOGK NUT, $10 - 24 ccesnesotossssrssnsssnsniosissmmseseesessn| | 2
182 | 75117-G01. | WIRE HARNESS (HOUR METER)...oo.roossreeeerosoesoeserinsersirsen — 1
183
184
185
186
187
188

189
190
191
192
193
194
195
196 | |
197 | 71323-G* | WORK LIGHT BAR WITH LIGHTS AND/OR STROBE S

-  (INCLUDES ITEMS 198 - 215, 218 AND/OR 226).....-rrvv SR
198 | 75838-G03 STRUT (DRIVER SIDE) .o 1
199 | 75838-Go4. STRUT (PASSENGER SIDE) ..o SR
200 | 75346-Go1 |  WIRE HARNESS (WORK LIGHT)....... et 1
201 | 71204-G02 | BRACEummmmememmesins s perssee e ss s s e e 1
202 | 71298:G02 | COVER PLATE woooosososcosososiesoese s ersesninn 1
208 | 75430-GO1 | SWITCH HARNESS oooocorososoosrsrsmetnt oo 1
204 | 78522.G* |  CONSOLE INSERT PLATE ........ e {1

205 | 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) .............. o1
206 | 75365-G01 |  HARDWARE KIT (INCLUDES ITEMS 207 - E A1
207 | 00685-G7 | . BOLT,5M6-18X 134" LG rocommrmsivrmsein e 6
208 | 00660-G8 WASHER, 516" ..ot s et s 12

Service Parts Manual - - " Page J-14



T s
B B B S B B S B R e T

Where applicable, THE USE OF NON UL.PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.-
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additionat information. -

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
209 | 15121-G1 WASHER, 3/8" X 1 14" ovvovvoreeevevereeeeresoso — ] 2
210 | 01109-Go1 LOCK NUT, 5116 - 18 voio.ieverenereeenen eeeeeeeeeeeeeeere e essesreseresrreeennen 4
211 | 00918-G3 ACORN NUT, 516 = 18 1econ.erorreerseveeemsesessoseresseesmmsensresseeseeereoes eeeeeemeieo 2
212 | 33623-Go2 DRIVE RIVET, 316" X 3/8" LGrvvvreseveeerrrseneer eeereeesi e seseereseeeen 3
213 | 20367-G1 GROMMET .coevrscecree et s R e 2
214 | 16705-G3 SCREW, 1/4 - 20 X 3/4° LG..cccc. e eeeeeeeeeeeeeeee e R
215 | 14390-G4 LOGK NUT, 1/4 = 20 .iereeeeseeeeseeeeeeeeereereeeeseenmennenes eeereeeeeeeseesresenn B 2
216
217 |

218 | 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 219 - 224)......lccorsersseerscnssrssne 1
219 | 20209-G2 WORK LIGHT (RECTANGULAR) ..cccvre TSR -
200 | 00566-G3 LOCK WASHER, 1/2" oo eseesee e S R 2
221 | 00533-G1 NUT, /2 = 13 cooeeeeoeeeeeoeeooeeeeeeeee oo eeemeeeeeessseeetresesssssmsssssssenen S
222 | 17317-G1 LIGHT SWITCH. e eee e eeeeceeeeeeereeseresemsssmesessesssssessesssesssesseessemsesmmsenses 1
093 | 17902-G1 | TAB ADAPTER oo et eoeo oo e oeeeseeeeeesessessessmse st seeegesreeereioees 1
224 | 20053-G1 16 GA WIRE (RED 5 3/8")...cccccocuuireerercceneeeri e esranens e 1
225 _ | '

226 | 20385-G3 ~ STROBE LIGHT KIT (INCLUDES [TEMS 227 = 232) ooooooeoseoeoeerreereesresne 1
207 | 20394-G4 STROBE LIGHT .............. e et e s e 1
008 | 00379-G4 | SCREW, #10 - 24 X 1/2" LG eroeerrserrccie e S 3
229 | 11008-G7 | - LOGK NUT, #10 - 24 oottt 3
230 | 17317-G1 | LIGHT SWITCH..oooceercirreree e e e e o1
231 | 17902-G1 | TAB ADAPTER............... ettt st e e se s 1
232 | 20053-G1 | 16 GA WIRE (RED 5 3/8")..._................,; ............ I
234 | ) | |
235 | 20271-G10 | HOLE PLUG ...erverreserrenern et SRR I

Page J15 o Service Parts Manual




e e o T

S e

Service Parts Manual

ELECTRICAL SYSTEM

Page J-16 -



2 Ay
5 o Vi 4
nU .,, 7
I T w_.mm-nf ,./ {
3 Y 0. 6§ T— ;.L :
i /.: /\
o |
=y
)
QK
@D
0 6
M
aal
. i
i
0
e
gl
w |
- |
L |
L |
- |
Z| -
r
g L
w | mmn
= | 2o L2
= SUC%
O | Faw :
= o
3 < o bl
: 5
< | O g
1] E:
pRaiRs

F’age K-1-

- Service Parts Manual



Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION ary.
1| 72845-G01 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C)
- (INCLUDES ITEMS 3 - 8, 10 - 20 ovrerereeersssssesenssorerseesensseesees e 1
2 | 72846-G01 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH350)
- (INCLUDES ITEMS 3 - 6,9 - 20) c1-recrorornren S 1
3 | 26626-Got TIMING BELT oo e lverenisssssssse oo oo eeene oo oo 1
4 | 72908-GO1 TIMING BELT GOVER ..evorereveesrsessossossesssossssssssssissssssssssssses e 1
5 | 26631-GO1 TIMING BELT COVER GROMMET .....c.eeeroneerperssns e 1
6 | 26678-Got BOLT, MB X 1 X A2 MM LG 3
7 iER | | |
'8 | 72885-GO1 IGNITION GOIL BRACKET (295CC)..rvvrvvoevrvvrsereeseerinrs s esresees e | 1
o | 72869-Go1 IGNITION COIL BRAGKET (3500).cvrerercrsrsercrsnce I 1
10 | 25523-G3 SPARK PLUG (NGK BPRAES = RESISTOR) ..covserveerecemeesrssssssssseneeesrssns 2
11 | - | o o
12| 72848-GO1 VALVE COVER ..o esstsirsnes et e 1
13 | 72876-Go1 VALVE COVER GASKET .......... e R |1
14 | 26676-G01 FLANGED BOLT, M X 1 X 28 MM LGicerrsnrmriie] 6
15 | 26601-Go1 OIL FILLER CAP.......ccccrnsie e e e S 1
16 | 26720-GO1 ol FILLER 'O' RING ..... e ST S
17| 26591-GOT | OIL FILTER oo SO ]
18 | 26710-GO1 OIL FILTER 0" RING ettt S, 1
19 | 26680-G01 |  BOLT AND WASHER, M6 X 1 X 12 MM LG e e 3
20 | 72307-Got STUD, MBX 1 X TTBMM LG e s o] 2
21 ' '
22 : . .
23 | 74829-GO1 | MUFFLER oo SO s 1
24 | 25531-G1 | EXHAUST GASKET oooorooiooooeesoelvmsssomssmessessss oo 1
25 | 26827-G01 | NUT, M8 X A2BMM ..roorocoomorsm st T
26 | 25582.G1 | BOLT AND WASHER, M8 X 1.25 X 18 MM LG .orrerrroro e 1
27 | 00438-GB | BOLT, 5/16 - 18 X 17 LG oooiooeoosiceessoesiomsseesessseeseessses e R ] 1
28 | 00565-G8 | LOCKWASHER, 5/16"...orriicorrmiinncnin A SR — eeeeemeeseenee 1
20 | 00642-G8 WASHER, 516" viovereeeremereemmasssessesseeeseesenenn SRS ........... I

Service Parts Manual



ST

| ENGINE MOUNTING

]

Hisitid

AR EH T
P

har e

i

T A
R h b

R

R

i

B

e

s

fde

e

Ref Enar 2

Page L-1 |

Service Parts Manual



& b

Ren b R

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. :
G** Indicates consult Customer Service Department for additional information.

ENGINE MOUNTING

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 B I L e O — 1
2 72011-G01 | REAR ENGINE MOUNT oo eeesseesseessesses s sesssessss s 1
3 00463-G4 | BOLT,7/16-14X11/2" K S
4 00566-G2 | LOCK WASHER, 7/16" ..ioossicceseremrmememsirmssssssssees oedieriheneeereesesesssssssss S 4
5 | 00922-G3 | WASHER, 7/16" ool e eeee st e res s e 4
6
7 . _

8 | 00428-G6 | BOLT, 3/8 - 16 X 2 8" LG mrroooersooseesoessrssetsossrieessss e ssesseeess 2
9 72016-GOT | SPACER ...cvvceeeeereeeesecsserres i TSSO U SR
10 | 70269-G02 | CROSSMEMBER BRAGE woooooooioooes oo sitesesss et i e i
11| 72044-G02 | MOUNT BRACKET oo sresoesrssseeeseses oot
12 | 00643-G1 | WASHER, B/8" woovomseerersesevemsssmmersssssssssivessssesre oo oo S 2
13 | 11098-G5 | LOCKNUT, 3/8 - 16 covoorrrrccsssssensnerssrsrcosense S R 2
14 | 00438-G7 | BOLT,5/16 18 X 78" LG rercorrcrsrsoromosorsrssnno et nsemssseeeen S -
15 | 01110-G03 | WASHER, 516" (STAINLESS STEEL) ervsteesveessissssscocsmeresrrseeenee e et o
16 | 01109-G01 | LOCK NUT,5/M6 - 18 (STAINLESS STEEL) covvrsseoreerseeeesmsersere e 2
18 | |

19 | 00430-G4 | BOLT,3B8-16X41/2"LG oo e IR
20 | 15121:G1 | WASHER, B/8" wovtorevrmensrsnsnsosossrs oot oo Nt
o1 | 72050-G01 | PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" ioeoerecsveveererrereesssssssssssacneneeeeed] - 4
52 | 72051-G01 | WASHER, 2 1/2" OD X 5/8" ID X 1/8" ...ovvrevrece A, 12
23 | 72015-G01 | ISOLATION MOUNT ..occoomrrriccerir S SO 1
24 | 72051-G02 | WASHER, B/8" comooeeeoceeresssssesseeesseesseessesssisscmscsssemsssssensanns S U 1,
25 11098-G5 LOCK NUT, 3/8 - 16 1
i | | -

27 | | |

28 | 72719-G03 | ENGINE GUARD .o e S e S
29 | 00463-G4 | BOLT, 7HB - 14 X11/2 LG iolooerorsemsosisssesmmorrscisessssssssnssesisons 4

30 | 00566-G2 | LOCKWASHER, 76" .oovoovrerrssesssnsii o e s 4

" Service Parts Manual Page L2




S e e e e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pari. _
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. t 2 3 4 5 DESCRIPTION ' QTY.

I I I BT = 2 —— 4

32

33 |

34 | 00439-G1 | BOLT,5/16-18X 1 1/8" LG rorsorrosooeroeeeorreesssesnen e ST 1
'35 | 01109-G01 | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) evvvvooeeeereseeeermsessenoerssssseeers e 1
. S

37 |

38 | 72035-G01 | 'U'BOLT,7/16-14X37/16"X 3 916" LG oo e e 2

39 | 00922-G3 WASHER, 716" ...courureeerierec S et 4

40 | 00734G1 | LOCKNUT,7/16-14.......... T et e 4

L

Page L-3  Service Parts Manual




ENGINE MOUNTING

L e e T N L e e VS e e B R O S A e O R

Service Parts Ma_nual : o | _ : Page L-4



T  E n

Ref Fss 21-1

Front of Vehicle

3 - Includes ftems 4 -10
7 - Inciudes ltem 8 .
14 - Inciudes ltems 5- 10, 15

*NOTE: Tie Rod Not -
Shown for
Clarity

T
K n

Page M-1

Service Parts Manual




TR o e TR S D R = T e T L T B L0 B 10 S R
e R R SRR RRUIERIRO SR

PENSION/STEERING

B S

" -Front of Vehicle

49 - Includes ltems 50 - 53
© 66 - ncludes ltems 67 - 69
.71 - Includes ltems 72 - 74
79 - Includes ltems 80, 81

Ref Fss 212

41 - Includes ltems 42 - 45, 48 - 53

. 98 - Includes Hems 99 - 103

.S_érvice Parts Manual

.Page-M-2



FRONT SUSPENSION/STEERING

e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.

G* Indicates consult Customer Service Department for additional information.

B S R R S onmmmmwmwmmmwﬁwmm“ A e

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 | 74B00-GO02 | FRONT AXLE ..o ieeseseereeseesesseessessess s sseseses s s sessasiessseesesssssesesssesenanes 1
70942-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)
(INCLUDES ITEMS 4 = 10).cevrsrsro... T 1
4 70042-G02 - SPINDLE ASSEMBLY (PASSENGER SIDE ) 1
5 | 25146-G GREASE SEAL evveeoeeeeeeeeeeeeereereess s seeeereseeseeemeeer e esssreseeseeresesesssssenserese 1
6 50892-G ROLLER BEARING AND RACE ASSEMBLY «.ovrere s teeereeeeeeeeeesseereeeesssesaes 2
7 | 70895-Got WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ...... 1
8 | 19862-G1 'LUG BOLT, 1/2-20 X 1 7/32" LG.......... e 4
9 12093-G1. SLOTTED NUT, 1= 14 oo e 1
10 | 00798-GB COTTER PIN, 5/32" X 1 3/4" LG vovvvvr... S 1
11 12091-G2 SPINDLE (o7 =TS SO e eeemmesenersren 2
. _ _ _
13 | |
14 70673-G03 SPINDLE AND HU.B"ASSE_MBLY, 4 UG (DRIVER S!DE).
(INCLUDES ITEMS 5 - 10, 15)ucvsenctcrsnsersmsersesmsrssrsesnssessnensreie] 1
15 | 70673-G02 |  SPINDLE ASSEMBLY (DRIVER SIDE)..o.ooroeoooeossessseeesesenes e cesere s 1
1 | __ o |
17 . | S B .
18- | 00407-G6 | BOLT, 1/2-13X 6" LG orrrrre. e S R, 2
19 | 00560-G3 | WASHER, 1/2" ooooooooooossoioerieessenen et 4
20 | 70745-Go1 | KING PINTUBE............ S R R et e
21 | 70754-G01 | THRUST WASHER (STAINLESS STEEL).....ococrrcrrcn SRS -2
22 | 14390-G6 | LOCKNUT, 1/2-18 corrrrrren oo ST 2
23 | | |
24 | |
25 | 70928-G01 | SHOCK ABSORBER........... e ee et I B3
26 | 70509-G01 | SHOGK ABSORBER BOOT ..ot seeoeoeoeees e 2
27 | 51530.G1 | WIRETIE oo S R S 4
28 | 10435-Gt | SHOCK ABSORBER WASHER ... e eeiee et 8 |
29 | 10194-G1 | RUBBER SHOCK ABSORBER BUSHING oo 8

- Page M-3

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION - ary.
30 | 00532-G6 | NUT,B/8-24 oeeeermenrienns S I
31 | 10044-GOT | VINYL CAP..oooooeoeessvesmseesmsee oo ieeees e seseeseeess s ssssesiseessesssssssssses 4
- | | |
33 |
34 | 70664-G03 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............. 2
35 | 70163-G03 | SPRING PLATE .ooooooooooosoesrseisscoses o v mnsb e 4
36 | 00463-G4 | BOLT, 746-14X11/2" LG . ccccrivoerrrn. TS TR I -
a7 | 0o73a-G1 | LOCKNUT,7/16-14....... S A ST — 9
38 | 00463-G6 | BOLT, 716 - 14 X 1 34" LG cevvvrsscereereressisinssseessssssssesssssens e ] @
39
40 |
41 | 74605-G01 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42- 45,48 -53) 1
42 | 74602-GO1 . RACK EXTENSION ..cooosiutieneenemseeeteessmeeessssecssenecsses KO S— 4
43 | JAMNUT /2200 RS R S B
a4 | 70675-GO1 RACK BOOT .evoevvrersssesebesiessberssiees e heiemseeeeiessissississsasosseese ] 1
15 | 1761861 CWIRE TIE e S SO, 1
46 | 12416-G2 | WIRE TIE oomsivrovviviererecresessemen eeeieee SR et e 1
47 R | | | |

48 | 70638-GOt PINION SEAL ... TN b e e e e 1

.49 | 70695-GO1 RACK BALL JOINT (INCLUDES ITEMS 50 - 53)..........cccomvv... SR 1
50 | 50641-G1 | = RUBBERBOOT .ooocoooooemeene SIS B
51 | 50200G2 | SLOTTED NUT, 7/16- 20...ccormmmrn SRR N
52 | 10387-G2 COTTER PIN, 3/32° X 19 LG ]
53 | 10389-G3 |  GREASE FITTING, STRAIGHT v se s S 1
54 . S - _ .
55 | 00464-G6 | BOLT, 74614 X 234" LG oot ssnisivie] | 2.
56 | 01068-GOT | BOLT, 7/16 - 14 X 31/2" LG cericsrmsmsinsbesrsmivrssnsicsrsese SIS B
57 | 70667-G03 | SPACER.....crrmrmmrmmie et e eneneneees SRR -3
58 | 70667-GO3 | SPACER (SHORT)......c....... st R e 1
50 | 00532-G7 | NUT, 71614 et et oo e e ettt 1

Service Parts Manual _ | Page M-4



- FRONT SUSPENSIONISTEERING

S R P

S

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* indicates a component that is not available as an individual pari.

G** Indicates consult Customer Service Department for additional information.

L e T S e ey Pt
TR R T R e e

ITEM | PARTNO. [ 1 2 3 4 5 DESGRIPTION QTy.
60 | 00560-G2 | FLAT WASHER, 716" coovooorsoreerecrrenn. eeeieeereneeseeeen e 4
61 | 00734-G1 LOCK NUT, 716 = 14 evrvveeereees st S e 3
62
63

64 1 -70607-GO1 | STEERING SHAFT ........ ceriemessivasietassnrans SOOI A SR 1
65 o
66 | 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) .-corocooiecrceerrscessscni 1
67 | 70610-GOt STEERING COLUMN...ccorerviorrrc e e e e 1
68 | 28569-GO1 STEERING COLUMN BUSHING......cccoocesceeceersoeree. eeesorirn et 1

69 | 01022-GO1 SCREW, #6 = 20 X 516" LG vrvveerrscereeseereeseseesemsreesssesseesoseseessossessesmsessessoeee 1
70 .

71 | 70758-G04 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) 1+ .leooeorer. 1
72 | 70610-GO2 STEERING COLUMN.....occococrii B st S 1
73 | 28569-GO1 STEERING COLUMN BUSHING.......coconrr RN 1
74 | o0t022-GO1 'SCREW, #6 - 20 X 516" LG crvcvrreivpsivreessnrseressen e S 1
76 | 01006-G01 | BOLT,3/8-16X 1 1/4" LG WITH PATGHLOCK .evvceeersecreerersesssssen e 4
77 | 00879-G1 LOCK WASHER, I8 e S I e 4
78 o o |
79 70580-GO1 . INTERMEDI'AT.E' SHAFT (INCLUD._ES ITEMS 80, 81).uceurereererrecennns ereeear e 1
80 | 01055-Go1 BOLT, M8 X 1 1/4" LG S
81 | ooses-Gs LOCK WASHER, 5/16" ccvvcvceersseeereeseemseesesmeeeseee et 2

82 " | |

83 | 70751-G01 | "RETAINING RING (INTERNAL) ... oosoeeoesoesesoessoesees et 1
84 | 70888-G01 | RETAINING RING (EXTERNAL) ................ T S
85 | 15112-G1 | BALL BEARING cooeeeeecoossmecieessseseersssssonsrsesssseerssesssssssessesssssssssssssssssssssssssnd] 1
86 | 70887:-G01 | WAVEWASHER. ..ot bnsssirsmriin] 1

87 | 71146-G01 | STEERING WHEEL..... N e R 1
88 | 71147-Go1 | STEERING WHEEL COVER ....... e toeeie e oo ses ot 1
89 74815-601 LABEL (E-Z-GO) evvureiviteseeeeemeseesiessessesssessssestsssssessasoesessasiassesessestessseserssnnssesenessn 1: |

- 'Page M-5

Service Parts Manual

s




FRONT SUSPENSIONISTEERING

TR T B M S TS S SO DU I S S TR e i AR G R e
BT e s e e Gt R ELEER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION | QTy.
90 | 74954-G01 | LABEL (CUSHMAN).. oo I S 1
91 | 71948-G01 | STEERING WHEEL wooosoooooos oo sessossssssessbessssess e oee oo 1
92 | 71950-G01° | CLIPBOARD...oocoosoreeoeeeoeoes oo SRR B
93 | 71949-G01 | HUB COVER .ocvcriirromorsossmensmsnscsnsnsntnsinios S S 1.
94 | 14390-G2 | LOCK NUT, 5/8 - 18 coovoerissrorosreessneerssnersnee S, 1
95 | 28909-GOT | LABEL (JACOBSEN) ...oooooeoroorooosooees oo oesss s esssssssssssses s 1
. _ _

98 | 74604-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 181) ccrorsrsseriarscn WERE
99 | 70897-G02 | . THREADED ROD (247 LG).ovioosivsoosemsreomiesessossessntoemssessssossessn 1
100 | 70902-G01 |- TIE ROD END (LEFT HAND THREADS) ...ooco.oooooocossrssessss e 1
101 | 01068-GO1 | JAMNUT, M12X 1.25-05 (LEFT HAND THREADS).....rcorr o 1.

102 | 70902G02 | TIE ROD END (RIGHT HAND THREADS)......oorocoroiororor oo 1
103 | 01069-G02 | JAM NUT, M12X 1.25-05 (RIGHT HAND THREADS) .o 1
104 | o | o |

105 | 00734-G1 | LOCKNUT, 716 14 oo BN S 2

" Service Parts Manual : : _ Page M-6 -



| FUEL SYSTEM

m e e A R e T Eep e e e ey T T e o,
R R i o B e e S N R T R R e R CEERTERER R TR

MECHANICAL GAUGE

14

Front of Vehicle

To
Carburetor

To Crankcase
Puise Fitting

Ref Fsy 2

Page N-1 _ Service Parts Manual




Fl ety 5 T P Ty o PR et o e i B T D ey pr e e b B S S N PR A S S B
e S R e R S N e R R R R R

Where applicable, THE USE OF NON UL PARTS WILL VGID ANY UL LISTING.
When ordeting parts, please specify the model and setial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FUEL SYSTEM

B e

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72002-G01 | FUEL TANK (FOR VEHICLES WITHOUT GAUGE) c.voerereoeiorscnreersneeirene 1
2 72282-G01 | FUEL TANK CAP...ooceroeererresn oo e eet et e teee st 1
3 79929-G01 | FUEL LEVEL SENDER ADAPTER ovioosoocccccmrereesssesseseessressssessoemssessessreeeeeese 1
4 72230-GO1 | SCREW, #6 - B2 X 1/2° LGivvrvvsreeeersenieersersoeses st sosins e ssses oo 2
5 20048-G2 .| FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
6 . GASKET cooooeeeoeeeoeeee oo eoeeeee oo eeesseseeses s setsenso st eemeees s snessensoes 1
7 72232-GO1 'SCREW, #10 - 32 X /4% LG rrev.veoeeooeereoeeeoeeseesessseessseesesseesss s sssesenmeemeeoe 5
8 | | | |
9 72092-G02 | FUEL TANK (FOR ELEGTRIC FUEL GAUGE) v onercrsnsnsettrse 1
10 | 00438:G8 | BOLT, 516 - 18 X 17 LG o venicrosssosossn ittt 1
11 | 00559-G8 | WASHER,5M6" ..ccoorowecn S oo eeeeeees e esrere e eeeeeeee e seennone 4
12 | 70483-G01 | SPACER.....com.n et e oot 1
13 | 01109-GO1 | LOCK NUT,5/16 - 18 (STAINLESS STEEL) 1o e 3
14 | 72281-Go1 | FUEL 'GAUGE'(M.ECHANICAL) T e oee s KN
15 | 72280-GO1 | GROMMET...cooerrsosis e ettt e 1
16 | 72092-G04 | FUEL TANK (FOR MEGHANICAL GAUGE) ............ e oo 1
17 - | _ o |
18 | 72084-G01 | FUEL FILTER .vveeeeceeeereereeneeresenens et ee e sra e snrna eveerresasesneninns 1"
19 | 17470-G1 | FUEL SYSTEM TUBING, 1/4" ID X 1/2° OD (BULK}..rsooiesrsosseresrsersossc AR

90 | 18202-G1 | CLAMP oo et eeseneeee s S 5
21 | 72873-GO1 | FUEL PUMP...occoeooosirccsnsn e e ee s moennee e 1
22 | 00114-G6 | SCREW, 1/4- 14 X 34" LG..rorrricsomrinrne ST, 2
o | _

24 | 17470-G1 | FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)eoverrrroorsrserossrirsnen AR
25 | 11391:G4 | HOSE CLAMP, 1/4" coooooroooeeemeseereseeoeeeesessssnsssseee S 3
26 | 27183-GO1 | TUBING, 1/4" LD. X 1/2" 0.D. (BULK) eroeroerersversmmsssosssmssstnrissrsors o AR
28 | 17618-G1 | WIRE TIE cmrrmrien et e g e erse 3
29 | 22280-G1 | VINYL TRIM-BLACK, (BULK) -.rooreerrerscee e oo AR
30 | 26459-G01 | LABEL (UNLEADED GASOLINE ONLY) ....cocomcrmccr S, T

Service Parts M_anual '




SR s

Ref Rax 5

20

S 31T

_ 1 - Includes ltems 3 - 23

Page O-1.

Service Parts Maniual

P
s R
/ g




T B e e e T
R R e s e e

e S e T

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. : .
G** Indicates consult Customer Service Department for additional information.

E

SRR

ITEM | PARTNO. | 1 2 3 4.5 DESCRIPTION QTy.
1| 72715-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) ..ocoosoceurirssenreemssscscsseesees 1
2 .

3 | 26823-G01.| . FLANGED BOLT, M8 X 1.25 X 100 MM LGi....ccccrrerersssriee SRR -3
4 | 26824-GOt FLANGED BOLT, M8 X 1.25 X 110 MM LG v e S - 2
5 * BOLT, M8 X 1.25 X 146 MM LG.corrccvsnrirresorsnren R 2
6 | 72052Go FLANGED BOLT, M8 X 1.25 X 130 MM LGcr.cocvereeresresreserse e 1
7 | 72269-Go1 FLANGE NUT, M8 X 1.25 MM orcvveereoeeeeseeseseessioneesssssees s e 12
8 | 26768-GO1 OIL CHECK PLUG...oossvveverssssrresmmsssssessssssseessesiessneeeren R =y
9 | 26769-G01 GASKET, 8 MM.....oooieo i oceeesessessssssssssssssssessss e sssssses ssssssssssione 1
10 | 26770-Go1 OIL DRAIN PLUG toeoo oot eeeneemssessssiess ceseessaios s s s easresss s 1
11 | 26771-Go1 GASKET, 18 MMe..orecoeoestseoe oo ossoesse s oo 1
12 | 26772-Go1 OIL FILLER PLUG wovoeeeeeeoeseesenssssiesssserssosiers s e I 1
13 | 26761-Go1 “INPUT SHAFT SEAL ..ccccvrerre R S S 1
14 | 26762-Got SHIFTER SHAFT SEAL cr-rvrrvosntrsnsrssnsninisimetrtsciirsssoncn] 1
15 | 72259-Go1 AXLE SHAFT SEAL .orvvreereee et e e ] 2
" _ | _ o |

17 | 72115:c01  AXLE TUBE (DRIVER SIDE).....rcoeeremers s S
18 | 72116-GO1 - AXLE TUBE (PASSENGER SIDE) .........oc. T eeeesiseesseoeeon I 1
19 | 72056-Go1 AXLE SHAFT (DRIVER SIDE)........... S T B

20 | 72057-Go1 AXLE SHAFT (PASSENGER SIDE) ......coomusersurrrvr S i 1
21 | 26814-GO1 RETAINING RING. .. oot 4
22 | 26811-GO1 BALL BEARING oot e e e 2

28 | 72260-Go1 FLANGED BOLT, M10 X 1.5 X 28 MM LG errroesroo o 10
o | o | |
25 | | | |
26 | 72017:G02 | AXLE BRACKET .oooiiemrerroseessssssensno BN et sedinsnen s 1

27 | 26830-G01 | LOGCK NUT, M8 X 1.25 MM .....ooccnmmvrrirmrn SO, S S 2
28 | 75048-G01 | SPAGER, 1/2"..oscmrsosooesoeooeos e e e e e e s e 1
30

: Serv_ice Parts Manual



B R R R B ee

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify. the model and serial number of the product.
* Indicates a component that is not availablé as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 § DESCRIPTION | QTY.
3 72347-G02 DIFFERENTIAL GUARD KIT (INCLUDES ITEMS 32 -33) e 1
32 72349-G02 DIFFERENTIAL GUARD ... ee i eeececerereen s e mvsn s s e oo s e 1
33 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG oo it s vennne 2
Page O-3 Service Parts- Manual

o .




REAR AXLE

R e e L

SEraCT e S R s SR e SR

R R R BTt B R T s e T, e e T e e e e T
D B e e e R e e e N S R e R Al

Service Parts Manual  PageO4



REAR SUSPENSION

S e e S SR

T e s B e
Ert

SET

|

R T e

Ty

B

e R

G A R

P

FEMES

A

it
;

RefRsp 5

Service Parts.'Manual

Pagé P-1



=
-

REAR SUSPENSION

R R e e e e K S A e e A e e e e B e R e e e e e e R R R

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

ITEM | PARTNO. | 1 2 3 4 5 ' DESCRIPTION - aty.
1 74345-G03 | LEAF SPRING (800 / 280) c..ieevvvvereoeriesssssssmssessseesresssssssssseeeoeseeeeesseeeeeeeensssne 2
2 72028-G01 | ISOMOUNT BASE PLATE ..ococvvvvrrnrreneee sseeeeesseeee st s eereseeesaseeeeses s ens 2
3 72117-GO1 | ISOMOUNT BUSHING .ooorsreseeeeereereereseessssssssnsornssress et et o
4 72087-G01 | ISOMOUNT CAP...ocrscereiirsesesnsinseses o T S 2
5 72618-GO1 | ‘U’ BOLT, B/8 - 16 covveeurericemseeciiomeeeessmsereecessie rveresees b s sra i 4
6 00560-G1 | WASHER, 3/8" w.eceevrsecieerarisssssssnecsresssssreseessesscee et e 8.
7 11098-G5 LOCK NUT, 3/8 - 16 .ooveurcereerreeeenns SO OORO OSSOSO I -
6 B ) |
0 | 70291-G01 | FLANGED BUSHING ..ocovooes ool eesesessstosses e esesee e 4
10 | 14158-G1 | SHOULDER BOLT,3/8- 16 X3 1/4" LG.rovorreorrne ettt et 2
11| 12262-G1 | LOCKNUT, 3/8 - 16 ..oovveresesiee erCiemessens st ses e e 2
12 | |
13 | 00429-G4 | BOLT, 3/8 - 16 X B 1/2" LG oecosresessscseressresressessssssssesssorsssssssommeememereeemeemseneeenssos 4
14| 70290-GO1 | SHACKLE PLATE ieoevrcrsesersesseseessessssssessnses s o esenseorsessoe o 4
15 | 70291-G01 | FLANGED BUSHING ..oooosvieersessssessssesssiessseessseeesssoeseseesessesmees e .| 8
16 | 70289-G02 | SPACER....ooosiiomeeruerir et s e ebeeiesstmeeesesee o 4
17 | 11098-GE | LOCK NUT, B8 - 16 ccrrrsvierressoeeeeeeesessosesssoeeseoeioeseesoieessssessssseesmrseemsoeensn 4
. o o | | |
19 | 70248-Go1 | SHOCK ABSORBER.......... N e S 2
20 | 10435-G1 SHOCK ABSORBER WASHER ........ccioviimerier s sssssinsissssnse — SO B -

‘21 | 10194-G1 | RUBBERBUSHING ...oo...... S S N 8
22 | 00532-G6 | NUT, 3/8- 24 .. R ST SR 4
23 10044-GO1- | VINYLCAP....ccconeeeee. ——— OO PR 4

- Service Parts Manual - _ Page P2



SEATING

T e e B T e e S e P P T T A s s
e R R R e e O

RS B B a0 SLB R e S
B R e R

1 - Includes ltems 2, 3
5 - Includes items 6 - 12

j Front of
gl _ Vehicle
=L Tap o

( Py A

YN

f@
T

¢

Eef Sea 23

Page Q-1 _ Service Parts Manual

Y




SEATING

ﬁ”;,“& %ﬂmmrm‘mmﬂ wwMameém:mm#@Q%Wumwx;mmﬁmﬁm@aﬁn’*w‘“‘? BT anEEE @gggmmmw AR R S e S R R B R SR S S R S R

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* indicates a compenent that is not available as an individual part.

G** Indicates consult Customer Ser\nce Department for additional mformatlon

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION e
1 71274-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 2, 3)..orrrrrccocccceee I 1
2 18144-G* VINYL SEAT BACK COVER ..covvvvenirannns eviaeseb e rasessesebatsreers s eanss s oo 1
3 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ........occeicemerreeeererce e 1
4 .

5 71664-G*™ | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 6 = 12) cevcuuvmrerrsieeesssreiessessanne 1
6 71602-G** VINYL SEAT BOTTOM COVER................. S R 1
7 71012-GO1 VINYL TRIM (SEAT BOTTOM)...oosvoeeeersovcnrsoeoonsssiorssarsn eenreesseaninens 1
8 71610-GO1 SEAT HINGE ..oocccrvvre S, eereeemeeseessreees )
9 00720-G08 SCREW, #12 - 14 X 1" LG srrevervcermereeeesivesssesseceesssssesen SR — 6
10 | 71701-GO1 HIP RESTRAINT (PASSENGER SIDE).....cnvrreeesivinesseseiennecessans SR
11 71702-GO1 HIP RESTRAINT (DRIVER SIDE) e oo N 1
12 | 71204-Go1 BOLT, 1/8 - 20 X 7/8" LGioevvvvernrevrerisienneisivrisanesssssnssens e e 8
13 | 17074-G1 RUBBER PAD ...ovooooeeericeereeeee S et 2
14 - o | o |
15 | 16705-G1 | SCREW, 1/4 - 20 X 1" LGurrorsocrosrieoeessssiversesseensssrneseee oo S | 4
i6 | 00864-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) worverr e S — 4
17 1 01110-G7 WASHER, 1/4" (STAINLESS STEEL) crocoseseescrse SRR 4

e | : |
19 | 71262-G03 | SEAT BACK SUPPORT .....cccoummemmreecnerscresssssesasseereeseeseeens et w1
20 | oo7i5-G2 | BOLT, 56 - 18 X 136" LG rrsreteseeseseesesreses e estes s ' ST
21, | 00438-G8 | BOLT, 516 - 18 X 1" LG eovvssceeeeremssmssvressssssnnnsssnsonesis sererierssei s S
22 | 00642-G8 | WASHER, BB v ersees e sint et sreses s es s ses st eet e e . 2
23 | 11098-G6 LOCK NUT, 516 = 18 w.couecieeeenneecemsereeeeenseemecsinnnss S e - 2
24 o . N
25 75900-G02 SEAT BACK SUPPORT BRACKET ..o 2
26 | 01006-G1 BOLT, 8/8 - 16 X 1 14" LG oroooceooecrremeeenesescemsoeessnssss s s 4
27 | 00560-GT | WASHER, B/8 oooooooooss oo sesee s e o] 2
28 .110_98-@5' LOCK NUT, 3/8 - 16 .............. S DU B 2
2 | | B I |
30 | 75021-G01 | BED BUMPER...cowomrosrserersrinorsesensesrin S, o] 2

Service Parts Manual ' ' ‘Page Q-2



R = = =
AL M*M¢wmmm e e R R e

e R e S S T R SRS e e e

mmmwumz%"&ﬂwthmmm"x

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

(TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32 | 71577-G01 | BED BUMPER BRACKET .. .ceioosseoeesscesessooeseossseseessssssrssessesssseetesseresesseseon 2
33 | 70113-GO1 | ADJUSTABLE BUMPER oo oo ieeeeee oo 5
34 11027-_@11 T =T S S T - T PN 4

.

‘Page Q-3

Service Parts Manual -




SEATING

ok o P R LR e B e R B S e L P R A R R e

Service Parts Manual - : o Page Q-4




ENERATOR

S

RefSig.5

1- Includes ltems 2 - 43

2 - Includes Bems 3 -5

9 - Includes ftems 10 - 13
17 - Includes Rems 18 - 23
25 -Includes ltems 26 - 28.
32 - Includes ltems 33 - 37
40 - Includes Kems 41 - 43

Page R-1

~ Service Parts Manual

P




o e e v e S TR
TR T B FC B o S S Y bt o b e

i
ot
=
&
o
i
it

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering paris, please specify the model and setial number of the product.
* Indicates a component that is not avaitable as an individual part. :

G** Indicates consult Customer Service Department for additional information.

STARTER / GENERATOR

s e e e e e e e R e e

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION -l aTy.
1 27065-G01 .| STARTER /GENERATOR (INCLUDES ITEMS 2 - 43)............. A 1
2 26870-GO1 ARMATURE (INCLUDES ITEMS 3~ 5).......... e s seeeb e eeeresereaneen 1
3 26871-GO1 REAR BALL BEARING <..cooeomreeemeeeseermsmmessreseessseeseeeeeeeereeesees oot boe oo 1
4 | 26872-Go1 FRONT BALL BEARING ......ceeeenreeceeereeecesesaenesresteesesseoe e 1
5 26873-GO1 BEARING HOLDER ...o.cocsicrrcce SRR B
. _

-

8 | 26875.Go1 FIELD COIL ettt e 1
9 26876-GO1 INSULATING -BRUSH_ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2.
10 * O UNUT e, SO — S
1 o LOCK WASHER ..o eeeeeeee e eeee oo e eretoseesesseeeiosereseseesseseereesees et _— 2

12 . WASHER ....oooooeoereennan eres b enaiesnans S S 2
13 . - INSULATOR oocceeeremrereees S S, . 1
14 - | 26877-Go1 POLE CORE SETSCREW.....couoerreoceeeeren eeenesssses e e ssneese e o
15 | 2s878-Gof FRONT COVER.....occconurrresesersssensinessnsessomssnere eeeeeeeeeneee e 1
16 | 27879-GO1 . REAR COVER.............. e e ee e S |
17 | 26880-GO1 TERMINAL ASSEMBLY (‘&) (INCLUDES ITEMS 18 - 23)...c0ocorsren . 2
18 y TERMINAL ettt mienie] 2
19 . INSULATOR .....comreenremrenresieeessnssessmseeest sessesssaresivessressensanec 2
20  INSULATOR eeooeeee.. SR eeeere e piesinesaseioe e enasecuarebrens - 2
21 . WASHER oot rsot ottt 4
22 . LOCK WASHER ...cvvvievesssseessssses iesiensssseenes s sessicesis e 4
23 . NUT Lo oeeeessessesssssssses s s iane s snses s e 4
o4 | | | |
o5 | 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .....corooore e 1
2 | 26658-GO1 | ©  BRUSH........ s v o 4
97 | 26882-G01- BRUSH SPRING ¢.vvvvvvvreeesieesoseeeees e sioeersesassssseesesssieeeeisseeessese esceeeeee 4
28 | 26883-GOt BRUSH CONNECTOR....c.iuverrreevereeionsieranecassesssssssiassassssssssssssssnsasssssses 2
29 ' .

30 | 2e884Go1 KEY oo seeesseee st ees s sessoesebes et sese e 1

Service Paris Ma'nua_l




g STARTER / GENERATOR

e B e B e e e R

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. :
G** Indicates consult Customer Service Department for-additional information.

e e

“ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 26885-GOf PULLEY ovvvvveeevereeiesiiern S R 1
32 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES [TEMS 33 - 87)......| 1
33 . INUT ceveeeee et essdesesmmssomemseonetemmsmoeneeeeeeeeseemsoeereeserenessesmsssssssmssssssssssssessees 1
34 * LOCK WASHER .......ocveveesimeeeesiseesiseseessssesssssessssssssssinssessneessaseeeseneee A
35 - SOREW e eeesetoeesseeeesieeeeeseeseeseseesssmssemmmme s teseeesrensiomemsensssssannes 3
36 » Yoz (= SV 4
37 o SCREW .................................................................................................. 2
38 | 26887-GOT BRUSH 1 COVER . seeeeeseseeeesseseescessessemesseessressssssimssssasssssessessmmeeneen 3
39 | 26888-GO1 BRUSH 2 COVER ......oco s eechesmsssesesiseniosessssessssssseessssesionnnsnmeeseesineeneen 2
40 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) oercrvcfcrrsrn 2
41 . BOLT e eereerssesss s essesonssessesse ot sseesomereeseeeesesseesoeeees e eesessesssseseon 2
42 : LOCK WASHER ...t emeerseesensimssssmsmmseseos s sessmesserinmeneee 2
43 . L il llllL 2
44
45
46 | | |

47 | 00038-G4 | BOLT,1/2-13 X8 LG .rvrerrns et eieneeas oo e S 1
48 | 00560-G3 | WASHER, 1/2" ..o et e 2
49 | 00566-G3 | LOCK WASHER, 1/2'..rocesrmcrrsiisicmrsenteesiesssensessesesn ST 1
50 | 00533-G1 | NUT, 1/2- 13 oo reeserissdarasseseanserines s {1
51 | )

52 | 28617-G01. | STARTER/GENERATOR ADIUSTER . ..oo./soioorrecssmsssssrsosstomeeseeseseeseo 1

53 | 00544G5 | JAMNUT, 8/8 < 16 oomsicersmsosesmsssssrsisissossessns eeeeeeeeeeeeeeeseeesar et 1
54 | 00532G5 | NUT,3/8-16....... e eeeeeeees oo e eseneeneee e aseneen et 1
55 | 00560-GT | WASHER,3/8" .......... i sesessesess s ee e eeeereeereeneeee SC— 1
56 | 12064-G4 | PUSHNUT, BHB - oo oo ecesssssssssseserssssssssoms et 1
57 o . | |
58 | 26414-GO1 | STARTER/GENERATOR BELT....coormrerien ettt o

: Pagle R3

 Service Parts Manual




STARTER / GENERATOR

o T o e e o T e oo s G S e R e G
T e e e e e S e SR E e e e e ]

- Service Parts Manual o '~ Page R4 "



| TRUCK BED, MANUAL LIFT

L R e L R e R e U B e e

12
s 13

. &\f\ 4
1 - Includes ftems 2 - 38 CE <l> ,,1 814
TR

@

{

Ref Thin 23-1

Page S-1 ' - Service Parts Manual




iy

i

e

R L

Front of Vehicle

Front Channel on underside

TRUCK BED, MANUAL LIFT
of Truck Bed

e R e R e e s R e e e R

Ref Thm 23-2

TRUCK BED LATGH

INSTALLATION

Service Parts Manual

Page S-2



Tkl

T e ———

STy o T

Ref Thm 3-3

Part of Truck Bed
4 .
y
/ .
R e
72 ' —

PRAY et £
TTTRE n
75‘*”@’[_@ \_lli i S

Page S-3

Service Parts Manual -




TRUCK BED, MANUAL LIFT

Ref Tom 34

Service Parts Manual

Page S-4



e

FEnRsamsssasssamabennshel e DI B LI R S S O R R B S S SN R I R S R s e I e e D

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 & DESCRIPTION QTY.
1 71260-G01 | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38) .....voooeveecocesscresrso 1
2 71231-GO1 - BED (35" cvvvoo.. eeeeeee e eeemee e s et et eeee eeeeeeeeeseeenen 1
3 71248-GO1 SIDE PANEL (35") (PASSENGER SIDE) .vvrvvsevrevrereessssssesessssesseee 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE)....enmeee..... et eeeeeeeeeme et eseereeeseeeeeeensrinies |1

5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL .vvevvoerereeeveeestresmenserseceenee 10
6 | 00915-Gt BONDED WASHER, 1/4" ... oeosiesseseseess e s ] 10
7 | ot110-Goi WASHER, 1/4" (STAINLESS STEEL).--eooroereeooeeeeereesemeoreeeemoeeeeressiseni| 10
8 | 14300-G4 LOCK NUT, 1820 oo 10 -

9
10 |

11| 71717-Go1 END CAP 1" oevereren e et 2
12 | 16705-G6 - SCREW, 1/4 - 20 X1 3/4" LG (STAINLESS STEEL)....rocotoori e 4
13 | 00915-G1 BONDED WASHER, 1/4" ..ooeseceoeesrsesesssessesses e e 8
14 | 14390-G4 LOCK NUT, 1/4-20 oot seeeeeireeeesemresseseeesssenmmemmennnnns e e seemeneres 4

15 | o | |
16 | 71322-G03 POST (PASSENGER SIDE) ... e seeeessssreessseseimmeessenssessismssns N 1
17 | 71322-Go4 POST (DRIVER SiDE).......,.......;...: .............................................................. 1
18 | 71718-Go1 END CAP 1 1/2" eevcrmeersreeere o eeteeeeesfeeeeese st seessa g o
19 | 71838-GO1. RUBBER BUMPER ..o oo e S | 2
20 | 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) erevreeeviseessenssesses 4
21 | 00915-G BONDED WASHER, 1/8% oo e e 4
22 | ot10-Go1 WASHER,; 1/4" (STAINLESS STEEL)..oooooo.... eeeeeeeeeee et e e 4
23 | 14390-G4° LOCK NUT, /420 .o crrevtetvsemensosesossototesiestosns ottt 4
24 | 01074-Got LOCK SCREW, B/8-16 X 2" LG 11 veesieressreressreessssesseessrsssressssesssemeeoe 4
25 | 11027-G5 LOCK NUT, B/8-16 wecrevereeeeereeeeeessesaessseseressssessess s eesssenasssassessenssessesseeeneeeie 4
26 - _ |

o7 | 71245.-G03 TAILGATE 1o eeeeseeeeemesseesesiesss e eeeeeesteseessesesbessseecesessaeiessssessieieeeeee 1
08 | 27666-GO1 N ) = 2
29 | 01002-Go8 BOLT, 1/4-20 X 17 LG cvvtevivtsnrerssrsosmescosessrssessesren S 4
30 | 01110-Go1 WASHER, 1/4" (STAINLESS STEEL)............. S oot 4

- Page5-5

“Service Parts Manual -




TRUCK BED, MANUAL LIFT

S ey

e e Ere R R nn i s e e R S R e D R e S e e s R s e S PR SRS R B e e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. . -

When ordering parts, please specify the model and serial number of the product. .
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION . Qry.
31 | 14390-G4 LOCK NUT, 14 = 20..covroveeeresessseessesssessssssssessssessssessessssereees e sstere s 4
32 | 71748-Go1. TAILGATE KEEPER w..vvvvverreseeeveesssessseesssssesssssiosssssssiessssssronoes — 1
33 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)..occvvr... S 1)
34 | 71083-Go1  TAILGATE CABLE «.ccovvroverrrrseneenine e e s 2
35 | 00106-G6 | =~ SELF-TAPPING SCREW, #12 - 24X 8/4" LG uuvrrosmeeisssesresersiersmssseseerein 2
36 | 00915-G1 BONDED WASHER, 1/4"....co.orsvver e vt e s e eer e 2
7 | |
38 | 71794-GOT | LIFT HANDLE ...ooooooiiorimmmecumummmmrmssesssscsiessasnsenes AT e ieentene s 1
30 | 00976-G08 | SCREW,5/6-18 X 1" LG (STAINLESS STEEL) ivrreesocesosice e 2
40 | 00559-GB | WASHER, 516" uvvossirererrssseeeeesissssseresssseere e sssieersssssssssesssssss s | 2
41 | 01109-Go1 | LOCK NUT;5/16 = 18 (STAINLESS STEEL) ..iiveoveesieorrreeseeeen ;..;._ ........ S 2
42 | 21683-G1 COTTER PIN..coorciersveccnrmresiaeeen I e 1
43 | 71268-G01 | BED LATCH oo oo tss st et et 1
44" | T1827-G01 | LATCHBRAGKET oo sttt 2
45 | 01014-G03 | CARRIAGE BOLT, 1/4-20 X /4" LG wooicrmroeisiioiresn R S
46 | 01110-G01 | WASHER, 1/4" (STAINLESS STEEL) ccrvivrrmerstrrmessressee ST 4

47 | 14300.G4 | LOCKNUT, 1420 oo TR I
48 | 71965-GO1 | EXTENSION SPRING ....orororerosorooosoronn e iessntresninisriee i 2
49 | 00784G1 | LOCKNUT, 7H6 - 14 coooooseoosooesesssosoesesesososssesesoieee oot >
50 | 14443-GT1 | CLEVISPIN, /21 7/8" . ooooesssorsssisrsossesesseioeseesessoeses oo J

51| 14443.G10 | CLEVIS PIN, 128" ivvovor e st 1
52 | 21683-G1 | COTTER PINucuceeumceisssssessrssmeeseessssessssssossssmmivssseeseieseiesseesieeeees e - 1
53 | 71587-G01 | GAS SPRING .occmmermrrsmrsremestersninses SRR B
54 | 00462-G7 | SCREW, 7H6 - 14 X 8/4" LGicecrorcrioscemrseoresomesssmessersssstasisst st ssssesssssssiooes 1
55 | 71283-G02 | BRACKET .coccceere S e senees et SR

56 | 74281-GO1 | BED LINER oooooorcnrsirserimmmsnssseniresnn SRR SRR
57 | 74232-G01 | TAILGATE LINER cecssommeme e omeeeeinosbeneesbensenae b s ssss oo 1
58 | 18436-G1 | RIVET, 174" X B8 LG lroiirissoceeeoesoooeooeesssiosie oo asetsessessisessiesssmsssesessese 4|
59 | 14601-G10 | RIVET, 316" X 7/16" LG (ALUMINUM) ceooirvsmnssicrssrssncniee] | 6
60 | 71517-Go1 | BED GAPACITY LABEL (500 ) P S Y

. Service Parts Manual - ' Page S-6



TRUCK BED IVIANUAL LIFT

B e S e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
*Indicates a compenent that is not available as an individual part. -

G** Indicates consult Gustomer Service Department for additicnal information.

TR e T B S ) B D o ey 8
Fassn i R R A BEhtee

Page S-7

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | |
62 | 71258-G02 | BED FRAME weooooreeeeoemmeeeossorseefeeeeeeeeeeeeeeeeessseessssssassos st sssssassssnssenes ] 1
63 | 00439-G2 | SCREW,5/16- 18 X1 1/4" LG.ooovoocen S, 4
B4 | 00842-G8 | WASHER, 5/16" ..oooceuemrerosiossresmseeeeeeeeeeeesoeesieseeebesssssessssssssssssssbsssasssssssssssss 8
- 65 | O1109-GO1 | LOGK NUT, 516 - 18 (STAINLESS STEEL) o 4
66 | |
67 0041_5-G6. BOLT, 1/4 - 20 X 1 3/4" LG ievor oo eeeeaecesssssneneeen e 2
68 | 00B42-G7 | WASHER, 1/4" weoeeoeeeeeeeesreeseeeeeessmsmoeseeeeeeeestesoeeeoseeeeeeemesesseeseiaes s ssssss s 4
69 | 00654-G2 | LOCK NUT, 1/4 - 20 (STAINLESS STEEL) corcoroeccmmreseesssrmsiseestesscresmer s 2
70 |
71 | 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)..c.euurmvecleomeiemmerecsssssinsrresnrionn] 2
72 | 00843-G1 WASHER, B/8" .oeveeeeeeeeeeeseeessesseesbommeeseeeseeeemmeeeeeeem e eeeeemee S — 4
73 | 70291-G01 | RUBBERBUSHING .oocoooioooossossossossossessessoesie R SR
78 | 70280-G02 | SPACER omcosoeeseescssecreserssoeessieesioe e e et eereeeieeeniisee 2
75 | 11008-G5 | LOCKNUT,3/8-16 ... I N
76 | | | | |
77 | T1ZBIGOT | BED, 35 oot s s e 1
78 | 74772-G01 .| CORNERTUBE oo ST SRR ST 2
79 | 00762-GO SCREW, 5/16 - 18 X 2 1/2" LG (STAINLESS STEEL) oo eseserrne] 4
80 005_'59-"68 WASHER, 5/16" ovvvvvevvevissmsssnsiosseeseeees eiaresiossissseeneesons S 4
81 | 00550-G3 | LOCKNUT,5/16-18 orroooccccercrccrrrrn SO, s itre s rees 4
82 | 71718-GO1 | END GAP, 1 1/2% ooosscsoreroeeessee e SO 2
83 | 71717-GOT | END CAP 1" oooricesccrssceorconmemnesssnesoes e 2
84 | N |
85 | 71777-Go1 | DECAL (WARNING) w......cccoonrer st i e J ot
86 | 74823-G01 | TAILGATE DECAL (JACOBSEN)..corrsmerrsieresenere FRAUIOIR RN B
87 74811-G01 | TAILGATE DECAL (E-Z-GO)......... e e e ene e rne e e e SS—: R |
88 ~ 28960-GO1 TA!LGATE DECAL (CUSHMAN) oot e R B
89 | 71771-GO1 | LABEL (TILT WARNING) corviero ool sesommmeennesereeeeeeeeeee S ] 1
Service Parls Ma_nuﬁl_




TRUCK BED, MANUAL LIFT

T R L S SO R e s B R e S e e R e
e B e RS S R e e S i R R s T

N T e

Service Parts Manual - Page S-8



S T e R R e DR SRR e e e s i e R

1 - Includes ltems 2 - 37

Ref The 23-1

 Page T-1

‘Service Parts Manual -




TRUCK BED, ELECTRIC LIFT

e T P

e P EoR A A PR

ST,

eI

FRE

it

TR

i

T

Pgrt of Truck Bed

Page T-2 .

RefThe 3-2

- Service Parts Manual



2 TRUCK BED, ELECTRIC LIFT

Greii e

63 - Includes liems 64 - 86

Front of Vehicle

. 7 WHT from Actuator
\/ -BLK from Battery
o RED from Battery

'RED from Actuator

Battery Connections

Front of Vehicle

81 _
VBLK Lead -

RED Lead

Control
Hamess _ __——:=

PR e

_ ‘Rear Framé
Member

Page T-3 . ' . Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L.-LISTING.

When crdering parts, please specify the model and serial number of the product
* indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1- | 71260-Go1 | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 37) cocvsvrrersesorsosns 1

2 | 71231-GO1 BED (35" cvesseroesssssseessssrennsessssssseen RS, 1
3 | 71248-GO1 SIDE PANEL (35') (PASSENGER SIDE) v.coteerrvnvrsnsvinicrnc 1
4 | 71248-G02 SIDE PANEL (35") (DRIVER SIDE).................,......;..._.;_ ................................ 1
5 | 16705-G3 SCREW, 1/4.- 20 X 3/4" LG (STAINLESS STEEL.--vcevrvevivncins S— 10
6 00915-G1 BONDED WASHER, 1/4"..........osscervessiunnene eeresemensersenens e 1 10

7 | ott10-Go1 WASHER, 1/4" (STAINLESS STEEL)...ccerrrre e 10
8 | 1a300-G4 LOCK NUT, 1/4 - 20 ...ccocen ebeseniera e e eeee e S 10
10 | 71717-Got. END CAP, 1" oo esbessnes e e eer s s e e 2
1 | 16705-Ge SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)...roervr oo oo 4
12 | 00915-G1 'BONDED WASHER, 1/4"......ccoorsveviereesscens et seisresesesasse s 8
13. | 14890-G4 LOCK NUT, 1/4 < 20 .osevvreoeveerroenesrees S EIAE IR 4
14 B |
15 | 71322-G03 POST (PASSENGER SIDE) .ot 1
16 | 71322-Go4 POST (DRIVER SIDE)..........: e rssvmnissessssin e ssses s s assss S neeesi 1
17 | 71718-Go END CAP, 1 1/2% oo reesesnse e L — 2
18.. | 71838-Got RUBBER BUMPER.....oo..c.oeoccs s asiienneresees SRRV I
19 | 16705-G6 'SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)....,......:...' ....... eineeesiosinee 4
20 | 00915-G1  BONDED WASHER, 1/4"..occvscrserrsrssnesier e evsniesoer ot e ssnerin 4
21 | ott10-Go1 'WASHER, 1/4* (STAINLESS STEEL) vcvitvvicevrstmesssiscnsinsrcosrisiessseereee 4
22 | 14390-G4 LOCK NUT, 1/4 - 20........... S SO 4
23 | 01074-GO1 LOCK SCREW, 8/8 - 16 X 2° LB oot 4
24 | 11027-G5 LOGK NUT, B/8 = 16 1.rrorcosivssssssssinmssrsosrs s s 4
. | | __ |
26 | 71245-G03 TAILGATE .o oo eeeeess oo 1
27 | 27666-GO1 HINGE 1o st et nes e 2
28 | 01002.Go8 BOLT, 1/4-20 X 1" ECH— B S 4
29 | 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) et St 4
30 | 14390-Gé4 LOCK NUT, 1/4+20 ... e e e i s e 4

_ Service Parts Manual




| TRUCK BED ELECTRIC LIFT

THE USE OF NON U.L. F’AHTS WILL VOID ANY U.L. LISTING.

T e S SR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

~ G Indicates consult Customer Service Depariment for additional inforrmation.

TEM | PARTNO. | 1 2 3 4 5 DESCRIPTION | aty.
31 | 71748-Go1 TAILGATE KEEPER ooovvree oo oooeeeeireeeesesen i eeeeeeeereeeeeeeson ]
32 | 16705-G3 SCREW, 1/4-20)(3/4" LG (STAINLESS STEEL) oo oo 1
33 | 01110-Gof WASHER, 1/4° (STAINLESS STEELY . veuieresessessssssssessessreei oo . 1
34 | 14390-G4 LOCK NUT, 1/4 = 20 1o eeeeneisessesessssmmesestesesesesesse e 1
35 71083-GO1 TAILGATE CABLE .............. et ee e st SO -
36 | 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LGirueoveererorrrsseresssssieeereeeessesrron 2
37 | 00915-Gi BONDED WASHER, 1/4" ____oooocooccccce edeeipeenneeesien eetontessisesseeneen] | 2
38 | 74811-GO1 | TAILGATE LABEL (E-Z-GO) ..ooooocoscron S e o 1
39 | 28960-G01 | TAILGATE LABEL (CUSHMAN)......cooeceeerrrrrerrrer S SR B
40 | TA774-G01 | LABEL (TILT WARNING) oo ieeeeemereiiemmesesereemeensessmeesssesseneeseeemeeee e 1
41 | 74823-G01 | TAILGATE LABEL (JACOBSEN).coor s ereiorooiessiesemmeeesessssismessessrsoeemesesss s 41
42 | 74231-G01 | BED LINER ooroereimsresoensonentccnserersoe SO 1

U 43 | 74232-G01 | TAILGATE LINER oo S ST B
44 | 1B436-G1 | BIVET, 14" X 1/2" LG oo seestnseestsmees e ssese s 4
45 | 14601-G10 | RIVET, 316" X 716" LG (ALUMINUM) ..ccorroo s 6
46 | 71517-GO1 | BEDGAPAGITY LABEL (800 LB) .ioomoeorsivrsrrssssosiomssomenecissssseene S 1
48 | 71258-G01 | BED FRAME oot s S 1
49 | 00438-G8 | SCREW,5M6-18 X 1" LGuuwesoomooissrrsosrer ettt 4
O | 00642-G8 | WASHER, 5/16" w.ooooeeerseereesssireersssesresimsoneeissmisesrasssoe eeeeeeersesee s B 8
51 .| 01109-GO1 | LOCKNUT, 5/16 - 18 (STAINLESS STEEL) covrievseeseessveesieeresses s snroei 4

- ¢ | |
53 | 00415G6 | SCREW, 1/4-20 X 1 34" LGrwussmmsmssrscsssssmsinnsisnsessniic] | 2
54 | 00842-G7 | ‘WASHER, 5/16" .....oosormeeormsseeresenrsiiens e eeeereeeeeenenen R
55 00654-G2 | Lock NUT, 1/4 - 20 (STAINLESS 53111 SO — reeioerenain 2
56 o | | o
57 | 00665-G9 | BOLT,3/8-16X 3 1/2' LG (STAINLESS STEEL).criererenmerserenersrccn _— 2
58 | 00643-G1 | WASHER, 3/8" woooorooooovorreerrerorersns S O S 4
59 | 70291-G01 | RUBBER BUSHING ....coocimemrimerrencse: S, e eeeeeeeeee | 4
60 | 70289-G02 | SPACER.....ommoooooeioeeseoroeemeeseeeessssesseeememseeeee eerbemmmerseeesee et eee s eneseeees ] 2

Page T5 Service Parts Manual

e

e
~




A B T Re br R R IO B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

S e R I R B T e e

TEM | PART NO. 2 3 4 5 DESCRIPTION | atv.
61 | 11098G5 | LOCKNUT,3/8-16....occe. N 2
63 | 74052-G03 | ELECTRIC DUMP KIT (INCLUDES ITEMS 64 = 86)...cosevieerersecrceeercnssssinn 1,
64 | 74165-GO1 CIRCUIT BREAKER MOUNTING BRAGKET .........cccoueeerersesorerseeeeresscee 1
65 | 21320-G4 CIRCUIT BREAKER, 30 AMP, 12V oocereoreececesrreeeesmeess s sssnsienes e 1
66 | 00150-G4 SCREW, #10 - 24 X 1/2° LG woorerrrersivsesssestessersnssnssms oo ] 2
67 | 00565-G5 LOCK WASHER, #10 e esevieees s soe e oessseserssessssse e 2
68 | 00526-G3 P (S oo eee e eeeeeneenn 2
60 | 25076-G14 14 GA WIRE (RED 5) .o.eeoocersorsersresisees i e 1
i | , _ | |
71 | 27e80-Go1 TOGGLE SWITCH .eereiceeneroroersbessesses s e eiorceneinee 1
72 | 27447-G01 TOGGLE GUARD ...oeoosoooeseeeeessdsessssseeresssseesssssssessssessesssesves e 1
73 | 27446-GO1 WY IR e e e eeee e ettt oo 1

74 | 10570-G8 | RIVET, 1/8" X 11/32" LG (ALUMINUM).......ccoievrtmeremnrssnresesee oo 2
75 | 27612-Go3 ELECTRIC ACTUATOR.ctotvstorniestresssssissssrc 1
76 | 27613-Go1 SPACER oottt SO 2
77 | 14443610 | CLEVIS PIN, 1/2° X 2 7/8 LGi.rrivomerorssmssoses oo R
78 | 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG .oovccrrrreee S 2
79 | 14443-G11 CLEVIS PIN, 1/2" X1 34" LG s e e e 1
80 1 B |
81 | 74163-GO1 WIRE HARNESS. (CONTROL) covvseeereersesssssrssssieeseereessssssesssssrsssesse 1

‘82 | 17618-G1- WIRE TIE 1ovsiereeeeeeeesteserseeseeseeeesssesserssnen oo S 8
83 | | | . _ - | . |
84 | 71283-GO1 ELECTRIC LIFT BRACKET ......coosoveerevrennes e O 1
85 | 00462-G7 BOLT, 7/16 - 14 X 78" LGivvevoossnriiareeseesisinens 2
86 | 00734-G1 LOCK NUT, 7/16 - 14 oo R 2
. : S .

88 | 71489-GO1 | WARNING LABEL ..orooroerrroe oo R S | 1

Service Parts Manual



| TRUCK BED, REFRESHER COOLER

=
i

R

EREE

R
A e

S

e

E e

T

BusestsmE

e B

R

it e st

‘COCLER
INSERT

1
1]
I
n
w
o
L
i
o

1 - Includes ltems 2 - 17

RefRef 5-1

Service Parts Manual

Page U-1



TRUCK BED, REFRESHER COOLER

e

T

R

i B

R

TR

B
¢
i

e

R

e

T

ELi e

BimsEahE

EEEEEE

GRS

i
i

REFRESHER
: COOLER
(FRAME MOUNTED)

28

19 - Includes ltems 1, 20 -

22

20 - includes_ ltems 21

2

| RefRef5-

Page U-2

Service P_arts Manual



| TRUCK BED, REFRESHER COOLER

HERPERaTaGER i B R

TR R O e R S S B S R

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a compenent that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional .information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 75663-G01 | REFRESHER COOLER INSERT KIT (INCLUDES ITEMS 2 = 17) cevevevvereeeee.. 1
2 75664-G01 REFRESHER COOLER.....rvccuuueuessimsiernesrcessasmassssssss s essaseasies 1
3 75665-GO! 00z DA 2
4 75666-GO1 CENTER DIVIDER oo evveeeeeeeeereeeeeeeeseeees s soeseseresssesess e ees e e eesesseeeeemeemnnee 1
5 | 75667-GO1 SIDE DIVIDER ..ottt 2
6 75668-G01 RE=T A 2
7 75669-GO1 RUBBER STOPPER . ....oeveeoeeeeeseeeeeereeesseon rereenerrenens e esr e 1
8 | 75670-G0T | HINGE ROD...ocrmercmrscrnin e SR, 1
o | 75744-Go1 HOLE PLUG ....ooce S SO -3
10 | 75739-Go1 FOAM SPACER ...cccrserrssrersesrrseneresne e e ese s s e 2
11 | 35991-GO1 LABEL (WARNING)............. eeeeeeeeeeeeseose et eeee e eeeese e R 2.
12 | 35974-GO1 UPPER SUPPORT ARM ........ et eeser e 2
13 | 35975-Go1  LOWER SUPPORT ARM ..o S 2
14 | 16705-G2 |  SCREW,1/4-20X T — S 6
15 | 35248-G02 SPACER, 1/8" .ottt e 8
16 | 14390-G4 | LOCKNUT, 1/4-20........ e R — - 2
17 35976-GO1 VINYL GRIP .......................... e ettt ea et et eneans -
18 | o ' N | |

19 75738-601' REFRESHER COOLER (FRAME MOUNTED) (INCLUDES ITEMS 1,20 -29) | 1
20 | 75752-Go1 SUPPORT / DECAL ASSEMBLY (INCLUDES ITEMS 21 - 22) ......coive.... 1
21 .  REFRESHER FRONT SUPPORT ... esscesesesesiss 1
22 | 75751-GO1 REFRESHER CAUTION DECAL ..o S 1
23 | 75672-GO1 REFRESHER REAR SUPPORT .......... R S 1
24 | oo270-G5 'BOLT, 5116 - 18 X 5/8" LG e s e e et e et 4
25 | 00559-G8 WASHER, 516" ..ororoooooeeeeeeeeessn SO SO | 10
26 | 00438-G6 BOLT, 516 - 18 X /4" LG rrerooereeserercorinsenns e e eeseseneeene 2
27 | 00440-G4 BOLT, 516 - 18X 2 1/2" LG ceseeseetiesmseesesoeseessesessrsesnion] | 2
28 | 11098-G6 TLOGK NUT, 516 - 18 ccmvrvieretrsmenses oottt 4
29 | 75749-GO1 HEAT SHIELD..ceeoeeeeeeneneeecsessnannens R SRR 1

- Page U-3. Service Parts Manual




TRUCK BED REFRESHER COOLER

Service Parts Manual | | - - PageU-4



' Front of Vehicle

RefWea 20-1

| R 3
EERRREES

{| WEATHER PROTECTI

SRR

T

R

O

o R

N

SR

e e e S e ]

DETAIL A

DETAILC
(FRONT)

Page V-1

Front of Vehicle

Front of Vehicle

92 DETAILB

DETAIL D
(REAR)

" Service Parts Manual :




WEATHER PROTECTION

23

Front Top
Strut

3-SIDED SOFT
ENCLOSURE

26 - includes Items 27 - 28

Ref Wea 20-2

. REAR VIEW MIRROR

21 - Includes liems 22 - 24

Service Parts Manual

Page V-2




2§ WEATHER PROTECTION

Front of Vehicle

£%

Windshisld

Rubber
Latch
49
56

B

74

" Front of Vehicle

4*

Ref Wea 20-3

Page V-3 - o  Service Parts Manual




WEATHER PROTECTION

T T

ZEey “WWW“’mmﬁémmﬁ‘annMmeww GEERER e

e

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When crdering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION .- |arv
1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) cecuevvvennnn. cererereere et raseenennes el 1
2 | 27069-Go1 SUN TOP ooesievrenreessssesssssssieseesessssssssesseseseessesees S W
3 | 75045-Gos FRONT STRUT...ooce e nneirons R, SR
4 01035-GO1. BOLT, 5/16 - 18 X 2 1/8" LGievrevevoeeeioreesiroeessessscneeen et e eeeenees s 4
5 00905:G8 LOCK WASHER, 516" ............ et e 4
6 | 75048-GO1 SPACER, 1/2' .icorsrresrn eesermasensions e ss st e 2
7 00570-G2 WASHER, 5/16” ..ovccereevreeeresvonssssessiveesseeeissmoesssersveen o S S
8 | 75838-Go4 | REARSTRUT (PASSENGER SIDE):erroomerosoemsiorsseersn e 1
9 75838-GO3 REAR STRUT (DRIVER SIDE)......oovvrrooeerisresrs oo arissessasens R 1
10 | 00685-G7 | BOLT,5M16- 18X 1 3/4" LG S s 4
11 | 00660-G8 WASHER, 5/16" ....rerrrreeressenssnessssssssseneeees B R -
12 | | |
13 | 11098-G6 | LOCK NUT, 516 - 18 .crmrsicrmmmrcrsmnsese e ] 4
14 | oorsaGs ~ SCREW, 1/4 - 20 X 2" LG (STAINLESS S 1= =T 2
15 | 00753-G6 | - SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).........cconmccv. I 2
16 | ott10-Go1 |  WASHER, 1/4" (STAINLESS STEEL).cuvervcciuivrsinsorrseerisisersneereee S S
17 | 75051-GO1 SPACER ........... e et ea e ee e et enene s e e e renaes eeveerrnieevanes et 4
18 | 00654-G2 . LOCK NUT, 4/4 - 20 ..occevernrennee. R, ieneniieie R SR 4
19 | 19853-G1 | END GAP 1" i 2
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) 1

(INCLUDES ITEMS 22 = 24)......ccomemeneessesssesresescesssesssessssnnns RSO B
22 | 19496-G1 REAR VIEW MIBROR ....cooosceoeoeies s seesseseseressssnessesessreseeeeseie S ) }
23 | 19502-G2 SUPPORT BRACKET.......ccc.. oo B oo iere it e 1

24 19527-G1 | SCREW, #8- 32X5/8" LG (STAINLESS STEEL)....... TR B
25 | | o | |
26 | 75367-G* | 3-SIDED SOFT ENCLOSURE (REQUERES SUN TOP) B S

R . (INCLATEMS 27 - 28) wecoovevmsssesreerssrrssoesi o vissrssee ST 1
27 | ¢ |  ENGLOSURE..ooovroeeeeeieeieeerennnne erbineneerestine S SRR
28 . VELCRO.......... N S N SR B AR
29 | o

 Service Parts Manual - ' ' PageV-4




Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA

‘ WEATHER PROTECTION

e L e

30906. Telephone (706) 790-6687.
* Indicates a component that is not avallable as an individual part
G** Indicates consult Customer Service Department for additiona! information.

o R e s A R

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30
31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) coecouvruu v iuenrianearisnenns 1
32 | 71954-Go1 WINDSHIELD (FULL) (LEXAN) oo erses s e ] 1
33 | EGWHC12 | SASH, 26" LG .ovvverrene e ananaenes erveeeneens e ........ 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) .....ooevcrmrereeresesesivsseseeeeee 2
35 | EGWHG12 | WASHER, 1/4" (STAINLESS STEEL) -vvcvvvuuuessasaseceressedscenesensssrescescessiesinn 4
36 | EGWHG13 RUBBER GROMMET ... oo bsbesesensrser e sesinsersesseesn 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) cvcccevsvrevrsnresersseeeseierssmorsron 2
38 .| EGWHL14 SAFETY LABEL.....iuceieeeceeesienemmsreneessssessssemecsssoeeoes S 1
39 | '
40
41
42
43 | _ |
44 | 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 87) ceovvveemsisrsiensssnsessece 1
45 | 71960-GO1 WINDSHIELD (FULLY oreoevesosssssesssseeessnssns s s oo 1
48 | : . - . _
47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34-87) e 11
48 | 71961-GO1 . WINDSHIELD (SPLIT)........-.‘ ............. eeerieessessessa e sessensensss s sensesenserineneeeeit] 1
49 | EGWHC10 SASH, 12" LG. ©oeveveeee. eeeereeenens et SRRSO B
50 | |
51
52
53 | _ _
54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37)..ovvvvsevvssssreee A
55 | 71955-GOf WINDSHIELD (SPL!T) (LEXAN) ........................ ...... .
56 | EGWHC10 SASH, 12" LG. ..... oo N, -

P_age V-5

Service Parts Manial

N '
|




E WEATHER PROTECTION
e R R e

Service Parts Manual ' | Page V-6 - -



‘| WHEELS AND TIRES

Eh
Al e ———

S R e e e e DR L o e L e

1 - Includes ltems 2, 19, 20
4 - Includes ltems 5, 19, 20
10 - Includes ltems 11, 19, 20
13 - Includes liems 14, 15, 16

Tire design may vary by Part Number

Ref Whi 20-1

‘Page W-1 : ' | Service Parts Manual




WHEELS AND TIRES

TR DR R TR T B EE R R B e e R R R

GOE_D / SLVER SPOKE HUBCAP
: -22,23

Ref WhizZ0-2 . -

Service Parts Manual Page W-2



i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

B e R R e

B EEETR
SRR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1| 28757-Go1 | TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) |
(INCLUDES ITEMS 2, 19, 20) . cevevserresersssmrssressesserees et AR
2 28764-GO1 TIRE (LINKS 18 X 8.5 = 8) cevvvvvreerssssesecsersermessrosereemoesiareseeeemssessssesssssssssses AR
3 | |
4 | 28757-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)
(INCLUDES [TEMS 5, 19, 20)..occrecrrcrsrsorsrsnsessssssssssiesinsnoe AR
5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) .orccrvcessnssnrensensisreresssmesieson S AR
6 | |
7
8
9 - | T
10 | 28758-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8) N
(INCLUDES ITEMS 11, 19, 20) crcvrrerrcr orntssceses s e e AR
11 | 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 8) ...ooeoeoosssesnsesrsr] AR
13 | 27784-Go2 | WHEEL AND TIRE ASSEMBLY, US_A TRAIL (INCLUDES ITEMS 14, 15 16)...| AR
14 | 27784-Go4 CARLISLE TIRE (USA TRAIL 5.70 X 8) ovviverereresessnensece o] AR
15 | 33678-GO1 WHEEL RIM (4 LUG) - oo oo seeresseereseseeeeee st seeens i AR
16 | 26482-Go1 VALVE STEM............ e e s e AR
17
18
19 | 28759-GO1 WHEEL RIM (8 LUG) wveoeeeeeeeeseaiecsessmnnsn e eeeees s e e s AR
20 | 11657-G2 VALVE STEM..o.oorv S— S - AR
21 . . _
22 | 19241-G* | GOLD SPOKE HUBCAP (OPTIONAL) ...cooeomrorrerrccrnee eresiees s AR
23 | 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) oo ST B Y -
Page W-3 Service Parts Manual

ST,
! S




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

 Service Parts Manual ' Appendix A-1



SPECIALTY PRODUCTS

T e e e S A R e

SPECIAL TOOLS

HIGH RESISTANCE SPARK PLUG WIRE SET .ovovveeevoveeeeeeoeeeeeesssesseeessssseessssssrosssrsessasssesenre
CLUTCH PULLER (DRIVE) v eeceesesssessssse v reesereesessens oot
FLYWHEEL PULLER woooeoeeoeoeeooeeoeeoo oo oo oo oo oo oeeesesseseseeseeseesseeseeeninere s s estsessssemrenreson
GURRENT INDICATOR cervee oo s oeeeeeeeeseeseeesessemmemesssessesesseeesesnecessesesseseesesescsrmsssseseessneeees
DIGITAL MULTI-METER e eevseossee oot
SLIDE HAMMER (AXLE/HUB REMOVALY -...voovcereeseceeeesvesssessnsreoseessssssemreseseeesssssssoneressisse
SLIDE HAMMER (AXLE REMOVAL ONLY) wevoeoeeeeeeereeeese oo seeoeeeereeeeeeereses eeeeeeeeeeeeereeseieereseeeee |
COMPRESSION TESTER .......oeoeee oo eeeeeeseeeeeeeeeeeeeseesesssesiseeeeeeeeeeeesesseee S
FEELER GAUGE ...oorrroeor.... oo e ee e £ et
TACHOMETER «..vvvrreee.. S oo e eeereseeses oo es et e reeeeeehrecr e

'ENGINE OIL

4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) oo N
4 CYCLE ENGINE OIL, 12 QUART CASE ..o, PSP rereeneerennnes [T
4 CYCLE ENGINE OlL, 1 QUART BOTTLE (950 ML) ...vvvueeeeciecanns: S S

TOUCH UP PAINT

PEN 3 OUNCE (89 ML) - HUNTER GREEN............... R — et
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE «-c.ovveeveereeesessoesrsseressseesreseres oo —
PEN 3 OUNGE (89 ML) - WHITE ..occcoosreteenressesonsssssmssssssersssssssorssseessnssssssesross
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW. . eeeeeeeereeeeeeeeee s
PEN 3 OUNGE (83 ML) - ORANGE ..ccvrecvviervceerseneessrsassesnssmses oo S
PEN 3 OUNGE (89 ML) - STEEL BLUE PEARL .......... ettt eee oot sreees __
PEN 3 OUNGE (89 ML) - OLIVE GREEN .. oors-eereeeerrsersecesesseeenoees eeereeeeenseereseeemee e R
'PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ............... R e
AEROSOL 12 OUNGE (360 ML) - HUNTER GREEN ........oooe. oo cenressseressssreessssssecsessnsiere
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE -...iovveeeeeeeeseeeseeeeeseemeeseesseeeseeeoeseesreers
AEROSOL 12 OUNCE (360 ML) - WHITE _ooeeeccevrerrsssssrresrrsrsssresssnsrossenis
" AEROSOL 12 OUNGE (360 ML) - INDUSTRIAL YELLOW..occrvercrrc e s
AEROSOL 12 OUNGE (360 ML) - ORANGE .......oeverievrerennee. ereesesseeseeseeeeeseneseesess s arssraen
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .crvrscceeec et S
AEROSOL 12 OUNCE (360 ML) - OLIVE GREEN.......oosoooccccce e T

R T e e R R R R e D

PART NO.

..................... 26733-G02
....................... 19779-G2

" PART NO.
S £5730-GO03
e 25730-GO4
.............. 1. 25730-GO6 -

PART NO.

ST S 28432-G02
..................... . 28432-G01
........ peereeeenes 28432-GO5
reereneeeieanaihs 28432-G03
..................... 28432-G04

...................... 28140-G03
..................... 28140-G14
.......... v 28140-G13
...................... 28140-G**
eeeieeennnieinn 28140-G**

Appendix A-2 . : Service Parts Manual




SPECIALTY PRODUCTS

e B R T e e e L R e e e e e
MAINTENANCE PRODUCTS : PART NO.
FORMULA 40 VINYL-_COAT® S WHITE et cr et et een e smses s ssassesacssssrsssnninsenns 28 106-GO0 1
PLEXUS® CLEANER, 7 OUNCE (210 ML) {(FOR WINDSHIELDS) ....ccoirinriciiennin et ssmssmns i 28433-G01

. PLEXUS® CLEANER, 13 QUNCE (380 ML) (FOR WINDSHIELDS) ............................................................... 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .o 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .oeeeeceoeeseeeeeeeeeeeseseeseesessaesessessesessen oo 75501-GO1
WHITE LITHIUM GREASE, 14 QUNCE (410 ML) SPRAY ...ttt e 75502-G0A1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY erEeefeeEEeRsiTeREesieemeeeessssmcesssssseeseesesmsseeseemeesessesssuiens 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ...ccovsiiinnniinennnn e 75504-G0A1
MULTI-PURPOSE HAND CLEANER, 32 OUNCE {950 ML) LIQUID ..........c.ccn.i.. F U 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.......cccooniiimme s 75506-GO01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER. ... 75507-G01

MULTI-PURPOSE VALUE PACK .ottt ftn st st e peb e s s ans s s e e s e e e s 75508-G0O1
' « BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY :

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE {120 ML) SPRAY

Service Parts Manual. . | : - Appendix A-3



SPECIALTY PRODUCTS

T e T S

SRR e e R e R

Appendix A-4

Service Parts Manual

i
“




OPTIONS/ ACCESSORIES

'OPTIONS/ACCESSORIES

Service Parts Manual - : _ Appendix B-1



B »«%:é%%MWM@WMMMrm%M%Lﬁmm&iMWWMmém@mMmﬁﬁﬁMm” SRR
ITEM KIT NO. COMMENTS
ASHTRAY KIT .« .o oo e, 75109-G04. . ........ See BODY
BALL HITCHKIT .o oot 74492-G02.. .. ... ... See BODY
BUMPER KIT . .+ eveee e, 74292-G04. .. ....... See BODY
CAB, W/O DOORS . .....veeeeaaanneeannis, 75854-G0* ... ....... See CAB
CABSWITCHPANEL ...\ e oo 74250-GO1. . ... ..... See CAB
CLEVISHITCHKIT . . oo 74492-GO6. . .. ... ... See BODY
DEFROSTER/COOLING FAN . . ..o 74248-GO1.......... See CAB
DIFFERENTIAL GUARD . ........ e .....72347-GO2.......... See REAR AXLE
DOOR SET « et ettt 75856-G0" .. ........ See CAB
DOOR SET (VINYL) -+« v v ee e 75855-GOT. . ........ See CAB
ELECTRIC DUMP KIT. . . oo et eeeie e, 74164-GO4. . . ... ....See TRUCKBED
GLOVE BOXDOOR vt e eee e 75456-GO* . .. ....... See BODY
HOUR METERKIT ... .... I U 75114-G02. . ........ See ELECTRICAL SYSTEM
INSIDE REAR VIEW MIRROR (CAB). . ...+ ...... 27924-GO1. .. . ... ... See WEATHER PROTECTION
REAR VIEW MIRRORKIT. . ................... 19528-G2. ... See WEATHER PROTEGTION
SOFT ENCLOSURE ..o 75367-GO* . ... ...... See WEATHER PROTEGTION
STROBE LIGHT. .+ v oo P 74245-GO1 ... ... .. See CAB
SUNTOP KIT .t 75040-GO* . ... v..... See WEATHER PROTECTION
TURN'SIGNAL KIT © e veee e e e 75107-G02. .. ... .. See ELECTRICAL SYSTEM
GOLD SPOKE WHEEL COVERS . . ... .... L A02ATGE See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS. ... ... ... . A9241-G" ;. ... ... See WHEELS AND TIRES

* WINDSHIELD (FULL) (LEXAN-POLYCARBONATE) .71966-GO1. .. ... ... See WEATHER PROTECTION
WINDSHIELD (SPLIT) (LEXAN-POLYCARBONATE) . 71966-G02. . . . . . . . . . See WEATHER PROTECTION |
WINDSHIELD (FULL) (PLEXIGLAS). . . . ... ... T1966-GO8. .. ... .... See WEATHER PROTECTION
WINDSHIELD (SPLIT) (PLEXIGLAS) .. ... ....... 71966-GO4. . ........ See WEATHER PROTECTION
WINDSHIELD WIPER . . .o. et e e 74244-GO1. .. ....... See CAB
WORKLIGHTS .« .. ot e 74247-GO1. .. ... ... See CAB.
WORK LIGHT BARWITH LIGHTS .. ... ... ... .. 71323-GO1. .. ....... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH STROBE . .... .. L T1323-GO2. ... ... See ELECTRICAL SYSTEM

WORK LIGHT BAR WITH LIGHTS AND STROBE .. .71 323-G03.......... ‘See ELECTRICAL SYSTEM

Appendix B-2 o Service Parts Manual -

T
{ L

o




A Tektron Company

_ E-Z-GO Division of Textron, Inc.
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA
Inside USA Phone; 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-708-771-4609

_ ~ Copyrighted Material

This manual may not be reproduced’in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

s

,gmk,q?%

£






